—
L
.
TR
hd
)
[
T
3
wh ’
-
a et '.
AR5
; fl}

/

L

NOTE For

CASE COMPACT TRACTORS

Model 155 prioi¥to S/N 9615882
Modoel 195 prlor to S/N. 9620622

A Parts Catalog No. 989

PP
‘ H|-L|ter 1000 10-72

7

Models 155 & 195 after the above Serlal umbers, .
oqui@pedwnth Disk Type Brakes use PartsCatango 997

-

° °
-

.
Ll

-
'
4

-

"
~

-

* ’ y
< e .
T
s
2
Air Cleaner .. . .. U
Battery............. [
Belt, Starter-GEnerator '
Brea]‘.hér Crankcase ..........
&« Camshaft . ..., e ot
~ Carbutetor . .. . ... ey
. ConnectingRod ........ e :{f 9-11
Crankshaft. . .......;...0. 0. 9-11
- CylinderBlock ...... G R 13-15
Cylinder Head ..+.....-........ " 13-15
Electrical System ......... e 51-563 .
\_ Engitie Block & Attachmg Parts 13-15
Exchanger, Heat". .. 7% . .s... 35
Exhaust System .. ..... e - B
Fan..................... s 17
-7
- . PAGE
Axle, Front  ......... . T 29,
- Rear............. S o, 33
‘Baffles & Shrouds ...... S 17
Décals ...... e e 43
Fenders ..... S e - . 43
*-Frame........ ... ... .. ... 45
Grille. ... ..., ... 45
Hesdlights . ... .. P - 51
Hitch/ . . .... BTN I 47
Hood B..................... 45
I-Lyd.:a.i}ics .................. 35-41
. Coupling, Pump Drive . ..... 39
Hoses, Lines & Fittings ... .. 35

L -
4
*
t
“
& -
- - - 1
L
o -
~
E
»,

LPHABETICAL INDEX" . = .

ENGINE SECTION i
* GRID - R
AB _ Filter, Breather ...... . ... . L
D10-D12 - Flywheel ......

B12 Fuel Strainer ......... e

A8 - FuelSystem ....... R
. A8 . GasketKits ......_.. . o

B8 °~ ~Governor..... P J

A10-A12 -7 Muffler.... .................

A10-A12 OilPan............:_ ........

Al14-B2 | Piston............. S

A14-B2 PTG, Front .-................

-~ D10-D12 . Pulley, Clutch . . ............
"A14-B2 . SparkPlug.................. .

~C8 - Starter-Generator............ ’ 25 " B12
. A8~ _ Tank,Fuela............... L - 19 BG . .

Tt B4 Throttle Linkage .. . . . e 17 . B4 ¢
o Valves ...l TN 7. . A8
BASIC TRAC ORBECTIQN .
a~— : -
GRID - ;‘ - . 'PAGE GRID

Cc2. Hv‘,é!raul,ics (Continue A7 -

L6~ Motor, Hydraulic'Dnve{ ..... 4 C14
B4 PUMp ... b .39 c12 -
D2 - Valve, Control......... .. 37 . c10

D2 Valve, Control Linkage. .. ... 37 cto -

D4 - ImplementLift Lever .. ... ... 47 D6 <N

~ . D4 Instruments . .. ... e 51-53 D10-D12
. D10 . Seat, Operator's , ... ... e - 43 D2
D8 - Steering Wheel & Gear ... . ... 27 B14 &
: D4 ToolBox .................:. 43 © D2
C8-C14 Transmission. .. .~,.......... 33 C6
’ c1z Wheels, Front & Rear ........ 3. CC4
- cs8 W!TEél'Weights .............. . b5 | D14 "
~ . B : - ) i
- ‘.
N - . .
1
b
F. s o



% e X

T o~

Ty

. .
I - .

Indexes -

-

This Parts Catalog is arranged for easy

identification of Genuine CASE Service
Parts. An alphabetical index is provided'at

the front of this Catalog to locate the major

groups or assemblies. A numerical index at
the rear of the Catalog gives the part num-
bers and the'pages on which they are de-
scribed. ; .

llustrations,
All parts are illustrated in "Exploded

Views" which show the individual parts in -

their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to thosein
the "Reference Number',column andare fol-
lowed by the part number, description and
quantity required.

&

o

-

+ment and shipping address.

Orders .

-'Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-

.Changes ' )

- When changes to the macnine make itnec-
essary, revised pages for this book will be
izsued, The revised pages will be issuedwith
the same page number as those they replace
and tHe- "issue" humber and date will be
advanced. )

It is imperative thé.t revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure

to do s0 will lead to confusion and defeat the

purpose of the book.

... Indented Description

Indented parts in the déscriptive list are a part of the preceding assembly or sub-assembly,
The quantity shown in the '""Number Required" column is the number of parts used on a ma-

chine except. where parts are indentedin descriptive list. In this cése the quantity shown is the.-

number required for the p;eceding assembly or sub-assembly.

-

REF. PART NO. DESCRIPTION , . REQD .
. A 55159 CYLINDER ASSY - rear steering ...... M e e e 1
‘28 A 56208 SOCKET ASSY - rear cylinder . % ........... e 1
29 A 55956 PLUG - adjusting, socketassy . .~ ........, e e e 1
30 A 55957 SEAT - sqcketball. . ........ e et 2
31 A 56210 SPRING - 80CKet . .. . .......... 5%« +¢ocoso- 1
32 A 56209 "SEAT - socket 8OTINE . . . . ... .. ia e Taeeeas 1
33 G 45175 ,  ~ CLAMP ASSY -'Socketassy................. P |
16- 836 BOLT -.1/2" x 2-1/4".N.F.hex. . .. .. DI 1
34 132- 104 *PIN - cotter, 3/18" x 3" .. ..., .0 . .. 1
35 A 55889 STUD - ball,socket & cylinder . . ... Tt 2 - %
36 13- 410 BOLT - 1/4" x 5/8" N.C.,hex. . ... .. ...vv s me 4
37 82-- 4 LOCKWASHER - 1/4"SAE .......... e 4

<&

L o ) i ’ :
Terms "Right Hand” and "Left Hand”
"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear

J .

of the unit and facing in the direction of forward travel, g :

CASE

s L

166 AND 195 GARDEN ATRAC,;'ORS !f

‘Parts Gatalog No. 9g9

o []

TRACTOR MODEL AND
SERIAL NUMBER = -

'ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

2 e vsding s i i

oy

& "

| TRACTOR MODEL DESIGNATION

Sﬂ_

ENGINE MODEL DESIGNATIONS

. 155 TRACTOR

K241 A Engine

195 TRACTOR

K301 A Engine

Serial Numbers Numbers o

i

LR !

Five o “ T
Avtousimg this cataloy, notice the relerenee to
Valtious VN, e

rnts

VoD HUREE
Vopaits wdentbentyog,

wall e assured




i

y CASE 155 AND 195.GARDEN TRACTORS 5
. ! o
f |
P AIR CLEANER ~
o ! \‘,
A /#,_,. . ‘ \ o
REF. PART,NO DESCRIPTION REQ'D
1 KOA235100 ) AIR CLEANER ABSY * t v et et i i e d st e mr e
2 129~ ,409 NUT - wmg’ 3/3" N. c ........................... 1
3 KOA 536, WASHER - COPPEY Tttt Pt et st s e st e e 1
4 ‘NSS COVER 8.11' cleaner .......... 4t o s e s e e SR R 1
; 5° A 70090 ELEMENT - . air cleaner- . c - e R AR 1
8 - ‘LNSS BASE-aircleaner"'f"""""""""‘ ......... 1 -
7177~ 13 SCREW - fill, hd, 10-32 x 1/2"- » + - - e LR 3.
8 192- 18 LOCKWASHER " 3/16" ==+ » ¢ s+ s o'un RN TP 3 -
. 9 . 195-. 512 WASHER plain 3/16" SAE ................ R RN TN 3 ..
) 10 KO f275341 G’.ASKET - air hOrn ----------------------------- o 1
If - IS
, EXHAUST SYSTEM
15 C . 12071 MUFFLER - 6XBRUSE ¥« s+ + <« v v v tvasasaeanssnnn, .. 1
186 C ' 10372 GASKET - exhaust pad ................. Gt 1 )
17 92 5 WASHER - lock, 5/16" SAE - -+ oo v v i nnnnnns b, 2
18 .81~ 510 SCREW - 5/16-18% 5/8" sockethd. ........ e [ 2
, 18 Ti- 410 SCREW - 1/4" x'5/8" N.C., fillister head. , , ... ... . [ 1
20 193- 60 LOCKWASHER - 1/4" SAE, plated ,, . ... ... e Y. 1
! - i
\n - 1
,J \ . - i \1
. _ - o |
' . \ ‘\
dl !
i | .
; ) o \\ - :—‘9 g »
L] ) - 2
i . \‘
- i
f; * Lo ¥
.’lf :MI r Al
! . . . .
- o s
» . “J K '\
k f ia
Cod (3 t
. )
"" f 1
__ / : |
! ;' T
/ —~ - . : T “
JJ Y * “_..'r—"“)f-f‘.r’ ’ . ) 8
| — :
J’ _b_r_,—'-.’l -
; '/,-:—»f"'.-' . .
Printed in U.S.A, - | ) October, 1966




q,

cRANKcASE BREATH R

CASE 155 AND 195'0ARDEN TRACTOR

@

- L] |'
. REF. PA T NO. B / : DESCRIPTION ) REQ'D
) 104 JNUT - 1/4"N, C. hex « % veunnn see et Y
% 92- LOCKWASHER ~ 1/4¥SAE + - = - . . . AP e ‘1
3 275220_ STUD - valve coveri- -« «........... seel, /
4 KO 275143 © COVER - ValVe «« e et o vvnevnnomenesannns te e D
5 31032 SEAL - breather e+ acveuewen.,. e, IS
6 2.35048 GASKET - valve cover ««.... T I e 2/
‘ 7 ~ 235118 FILTER - breather - - - - « . LI T L ¢ .]_
i| 8. r235117 BAFFLE ~breather -« -« o oottt iiiiinennenenneen.ns “1
"9 REED - breather ....... Seee e ae s T ey ,’1 -
! 10‘ 0"23%31 PLATE - breather .-.--.......;....;.. ....... ...‘.-.if.l
\ ol . y
_ g aﬂ 165 CAMSHAFT AND VALVES . |
4 s | . : !
14| Kqd 233826 ,«VALV S S ceeeeddil
£ 23500§ / VALV mtake---' ..... T P J-1
18 230170-S | INSERT - exhaust valve seat « .. :: . e R
17 235007? GUIDE\ valve = cveeenL i e
18 235011 SEAT Valve Spring - « . - . . ,.“; S T, e 1' 2
19 235010 | SPRING - valve - - - - ‘ RIS T30 NS PP R 3-2;
20 230011 RETAINER - Valvesprmg .' ......... ceren .2
21 b 240013/ LOQCK valveretamer‘.--..1,--}-.-?-'.----- . |
f 22 DA 235 27,‘, LIFTER ASSY - . v v u v v ! I T . .1'.2:
' 23 NSS | SCREW tappet AdJUBLINg ' 1o v e e v e e ianat.. .. cee bl
. 24 NSS" ER_valve....-....}.....'..L..-. . . ...:.-1
25 KOA235646 CAMS FTASSY «v-icuniqeineneniininnniin,, el
26 275066 SPACER - camshaft, 005".-.1.....I.'..;........';.. . . . UAR
26 275067 SPACER -. camshiaft, Q10 .. ol L L L LUAR
ton 235@53. PIN - camshaft ««« -« . - ._.:..;... ....... RTINS
- ) o i ' |
195 CAMSHAFT AND| VAILVES
P - I 1
235826  VALVE -exhaust ..........L........0.00 .00 ... ;o
235008 VALVE - intake . . ......... ] LRCIT IR T S 1
39" K@ 230170-S INSERT - exhaust valve seat ... ....,. e e ..1
b 235007-S GUIDE - valve . ......... B e 2
@) 235011° SEAT - valve spring . .. .... e e et e a2
D 235010  SPRING-valve ............ S a2
230011 RETAINER -~ valve sprmg e b e i i e e .2
240013 | LOCK - valve retainer ....... e e e e et a e e d
K(;)A235327 LIFTER ASSY /vt v ittt i e it i et i e metnn s ..2
NSS SCREW - tappet adjusting . . ... Gt e et e - AR
. NSS LIFTER —/valve. ......... . |
KOA235646 - CAMSHAFT/ASSY...... C ettt e e R
KO 275086  SPACER - damshaft, 005", ... .....000vonvevennan....UAR
KO 275067 SPACER -camshaft, .010", ., .. .. ..ot inennneennn.. .UAR
KO 235053 PIN - camshaft ....... . R 1
LA October, 1966




i
_ ' CASE 156 AND 195 GARDEN TRACTORS -9
O : 158 CRANKSHAFT,PISTON - CONNECTING ROD
£ ' | R P
) REF, PART NOQ, DESCRIPTION / ; . REQ'D
E 1 - NSS§ - PISTON AND ROD ASSY, (Std, Size)r t e e, 1
o . 2 KO 235287 RING SET - piston {for oversize see item 18)++ - -+ ++ - .. 1
1 T 3. Nss - RING - top c:c:rm:»re.e'.sioqi """""""""""" 1
% . 4 NSS _ RING - 2nd compression (incl, expander): = =+ »*«+ .. 1
7 5 NSs .  RING - oil (incl. expander) =+ * >« -+ B 1
. J . 6 KOA235611 PISTON ASSY (for oversizs see item I8y« v amemrren i 1
S T, KO 235004 - .-, RETAINER - pistonpin **----*+»+-- R R 2
; 8 . KO 23559732 wPIN-piston"" ................. -....‘..-..‘..1
' s 9 NSS PlSTpN ---------------------------- f’-‘-_ ----- -1 )
10 KOA235139 * CONNECTING ROD ASSY (for undersize see item 18) v 1 %
' 11 KO 235003 I WASHER - SpECial ........... Tercerrsesaeeun 2 -
12 KOX 22_35 . LC)CKWASHER ............................ . 2
o 18 " KO 235526 - SCREW - cap, comnecting rod =« ="« «c-sv:vrve.nn. 2
: ”‘_14 - NSS ROD - connecting - - * R R I I T 1 °
1 - I5 - KOA235569 PISTON ASSY - 010" oversize™ * ** * - v esrrvienannc, 1
™~ : J 15 | KOA235571, PISTON ASSY - .020" oversizge® *** "=+ srsreeassanan, *1
" v " 15 KOA235616 , PISTON ASSY - .030" oversize® >~ "+« + -+ RERAAREERE s
| '16 KO 235288 RING SET - piston .010" overgize =" <+« + - R s
16 KO 235289 RING SET - piston .020" oversize~ " ** " e+ > s e v 1
‘ 16 KO 235290 RING SET - piston ,030'" oversize* *+ - -+ +mcevoes et 1
e ' 17 KO 235373 PIN - piston, .005" oversize - - = -c*** e rsanrenaenon.. 1
|- 18 KOA235139-10 CONNECTING ROD ASSY. - .010" undersize- - ***+++«co .. 1
I 19 XO0X379-6 OIL SEAL ~ crankshaft rear = -+ v evrrvnnevesonan.. 1
| 20 40035 . BEARING - crankshaftball - - -« cv-ave.e prr e rs e 2 s
| - 21 W _ 5063-3 KEY - 1/4'" square x 3/4" (pump cpig)- - - - - - AR 1
‘ . 22 KOAZS&'?I]_ CRANKSHAFT ------------ LI I B 1
“ o 23 KOX 366-1 ° KEY - flat 1/4" x 3/16%.x 1-3/4" (flywheel) - - - « » e e 1,
' _— . 24 KOX 271-30 OIL SEAL - crankshaft front - - =+« « . Frrereesusenan I |
| N 25 KOX 25-T71 "WASHER - 3/4r- .............. W e e e e n e me e e 1
26 KOX 119-14  NUT - special Marsden 3/4" NF-++ + - I U JUIC I IR IO 1
I &
| .fl El |
| . e
' . e 2 r | 5,
9 ‘ /_?,-; ne
2 ¢ °
S f
\ “ ,’
. s - ff
- - - —"
L S / e
r,f
i
+ _ a . - s B ;
Printed in U. §. A. : : October, 1968




/

- g . / } CASE 165 AND 195 GARDEN TRACTORS 14
/ ° ' ' . i . Q :
s & / ' . ’ . .'”
/ o ’ 195 CRANKSHAFT,PISTON — CONNECTING ROD
7 ‘ / )
%, PART NO, ; DESCRIPTION | REQ"
1 . NSS PISTON AND ROD ASSY., (Std. size)*** =+« . trrefl
2 KO 235889 RING SET - piston (for oversize see ltem 18) * =+« =+ =+~ 1
3 NSS QING - tUp compression ....... te v e ras s I I 1
4 Ns3 RING - 2nd compression (incl, expander) =+ - -« ++ e 1
5 NSS RING - oil {incl, expander) «+-- - - R R R}
6 - KO0A235827 PISTON ASSY (for oversize see item 15) == *+ s+« crer o an 1
7 KO 23581] RETAINER - pistonpin -« pfprrecereceecncvenes 2
8 KO 2358083 PIN - piston - - :/J. re e v b s e LIRS |
9 NSS PISTON *++ ¢ s »v=nsw R ......-.{.—?’...1
10 ~ KOA235828  CONNECTING ROD ASSY (for undersize see item 18) « % « - » - - 1
11 KO 235003 WASHER - special ......... rer e asay, I R R R R ] 2
12 KOX 22-35 LOCKWA.SHER Tt L R . s .ug
13 KO 235526 SCREW -~ cap, connecting rod »* -+« - s snrree 2
14 NSS C ROD - connecting:* >t sssstasenernranssnnnnns 1
15 KOA235865 PISTON ASSY ~ 010" oversize = » r s e v et sv st e e, 1.
. 15  KOA235866 PISTON ASSY -~ ,020" oversize + +»+ s v e s s ov-a R B |
15 KOA235867 PISTON ASSY « ,030" oversize « r + v v e, 1
16 KO 235890 RING SET - piston .010" oversize » » =t v v v -verrneaann 1-
16 KO 235891  RING SET - piston 020" oversize =+« vt romesnenrcnsras 1
° 16 "KO 235892  RING SET - piston ,030" oversize « + =« o s s asiseseennn. 1
17 KO 235368 PIN - piston .005" oversize - -+ % s e, 1
18 KOA235828-10 CONNECTING ROD ASSY. - .010" undersize * = *++ -+ == cos s« 1
18 KOX 379-6 OIL SEAL - crankshaftrear = -+ +*** ¢ s e eevirrves *1
20' 40035 BEARING - crankshaft hall -+ vt esossos IRAARE EEERY
21, W 50863-S KEY - 1/4" square x 3/4" (pump cplg.)- = * == " c st v even 1
Zaz KOA235949 CRA‘NKSHAFT‘ ---------------------------- A s me e 1
. 23 KOX 366-1 ‘KEY - flat 1/4" x 3/16" x 1-3/4" (flywheel) ****+-c+ o 1
24 KOX271-30 OIL SEAL - crankshaft front - ---*--* rrr ety 01
25 KOX 25-71 WASHER - 3/4n ............................. . 1 .
26 KOX119-16 NUT - special Marsden 3/4"NF » =+t e et oot inrorcann. 1
‘_/ ,
*
N .
¢
A
Printed in U, 5, A, Qetober, 1966 -
H
[

¢



. ' * . ) ! o “‘l "
- -t - * f a " “‘\‘. M . ! L L] .t N E j-'.
- 4 - t . L v . ' : * ~
CASE 156 AND 195 GARDEN TRACTORS - - . 13 A
A N . o : T
. 155 ENGINE BLOCK AND ATTACHING PARTS C
- a . - T 3 s ‘ X ' P . - - .
R REF. PART NO» DESCRIPTION - oy © REQ'D
1 KO 271077 BOLT - ecyl, hd. (length 2-1/4"m - a e SR 8 .
. J 2 KO 235175 BQLT.- cyl, hd, (length 2-1/2") ==+« v e v - rer ey i ]
3 KO 270889 WASHER—CYI hd, bolt I I AN ] verere e senag .
4 KO 235556 HEAD-cylmder" ...... ...-.....A.-.,-.‘.'.,..........l .
5 KO 235810 ~GASKET.- head * * - - - .. B e e s e e m s e LRI ‘1 .
' 6 KOA235747 DIPSTICK ASS,"Y ...... TR o oa s 2’. LR i
7 KOAZ36303 BLOCK ASSY - cyl short (incl, crankshaft, rod assy
- governor, camshaft, valves, bearings and plate) T e 1
o B K0OA235737 BIZGCK ASSY - c_yl., stripped {Std bore) I I
9 KQ. 230170-8 INSERT - exhaust valve *3* -~ - : ‘ -1 -
) ~ 10 KO 235007-§ | GUIDE - valve » * ==+~ e e R 2 .
i " 11 KO 235125-5 | SHAFT - stup, governor- - - - ' " s P 4 .
12 KOX293-4 . * BEARING - needle, governor shai’t- e .
13 | 41- 18 PLUG - expansion - +™ - - Tee e
14 1i3- BOLT - 3/8" x 7/8" N.C. hex plated ------ o
192- LOCKWASHER - 3/8' SAE plated ** -~ * - .
GASKET - camshaft cover ** -+ * "+ . . R -
: ‘COVER - camshaft gear ~*-*=**"""* terere e .
LOCKWASHER - 1/4" plated :*-* """ R ALY R
BOLT - 1/4" x 1/2" UNC, plate\d ----- . .
GASKET - oilpan =~ "> """ = T v o
BASE-Dllpan ............ T e
LOCKWASHER - 3/8" plated «= -\ = +'+ « » - .
BOLT - 3/8"x 1" N.C. hex plated "+ » + = - = + . i ’
Kt . PLUG - _pipe, 1/4"sq. hd, =+ » =" 2.
27  KOX 379-58 OIL SEAL - crankshaft rear * - " - g e . s
T 28 40035 BEARING - crankshaft ball + -« - - e e e R
20 KO 235787 GASKET - shim, bearing plate, .010" =%+ -+-%oeonitnly B
. 29 KO 235070 GASKET - shim, .010" + + - -+« - - RN .+ UAR
) a0 205- 27 PLUG - button, timing hole * - = =t - == =+ R IR | ) o
31 KO 235062 PLATE.- bearing (can use K0O235815) "=+ = r*++---+-- rrrcl . .
>3z 192- 21 LOCKWASHER - 3/8"p1ated------------------:--‘-----4 -
- - 33 1183- 207 BOLT - 3/8" x 1" N.C. plated R I Teeracd
34 KOX 271-30  OIL SEAL - crankshaft frent ----- Teonaans R R | WF
35 KO 235818 FLYWHEEL ooooo : --------- Y -“. ..... A BB LA R R R A 1 ?
36 195~ 545 WASHER - special, plated """" Beres e s mian e 1
37 KOX 119-16  NUT - special Marsden’ = =+ ** -« ==« - R I B
38 KO 235954 SHAFT - fre. drive stub == s - --ererennanns REEERIE i ~ Bt
39 182. 21 LOCKWASHER - 3/8" SAE plated =+« -+ -+« -~ meerrarrecnd ] "~
. . 40 113- 208 BOLT - 3/8" x 1-1/4" N,C, hex"“"“."” """" vrero 4
: 41 W  5083-S KEY - 1/4" 8Q. X 3/4:; e . : -1, H .
42 KO 235748 STRAP - llftmg ------ '3 .". e om ko -_- A s 8 mroaoa -——- L A ) o 1 .
- ' ENGINE GASKET AND SEAL KIT K .
L - 7 ' k)
45 KO 235185 KIT ~ engine gasket and-seal .. ..-..... R TR -
46 -KOX271-30 SEAL - crankshaft front 011. cera e fr e e PRI -
. . 47 KOX 379-6 . SEAL - crankshaft rear ofl - v oo vnetvvnrnans .
48 B 59393 GASKET - fuel strainer bowl e s e .
4% KO 220174 GASKET-zbreakércover...,............. A PO
) 50 KO 231032 * SEAL - breather . ........ v ey AR TR -
& . S1 KO 235048 *  GASKET - valve cover . e e e s e e e s e
~ . 52 -KO 235025 GASKET - camshaft gear cover . . S R I,
' 53 KO 235353 GASKET - Ol PAN- v+ = - v% v v e o vs s vreesssannnnnns .
h 8¢ KO 235757 GASKET - shim, bearing plate .010". ... .... Ceeeaa
54 KO 235070 " GASKET - shim, D107 e ns tre e e e PRI i
55 KO 235810 GASKET -cylLhead .......¢v0v.0ue... e dd e
. . 96 . A 72108 GASKET - fuel pump flange .. ..o w e vaaovsrnnnns
. 87 A 72100 ¥ GASKET - carburetor flange . . . ... . ...... R
. 58 KO 275341 - GASKET - carburetor air horn - - - - v v e v e v s v o v PR
59  KO~235057™w GASKET - &1 pan {hot used on this model) - - - - - Peereged
. ' Printed in U. 8. A. R . SRR October, 1966 -
. . | ]
' ! : - ’ :
- i - . s t2 - .




f
1
y

Printéd i U, S, A.-

- A Y .
i N -
, ,SASE 156 AND 195 GARDEN TRACTORS 15
o L
. . 1986 ENGINE BLOCK AND ATTACHING PARTS
. - . S o
. ' " REF.PART NO. DESCRIPTION REQ'D
. *1 KO 271077  .BOLT - cyl. hd. {length 2-1/4" Yoo 8
2 KO 235175 BOLT - ¢yl, hd. {length 2-1/2™ « + v v o . o .. e e e e P |
. .3 KO 27088¢ - WASHER - cyl.hd. bolt . . . . . .. C e C s e vees.8
~ .4 KO 235820 HEAD = Cyl. v+ v v v vnmnnnnn. e et 1
. 5: KO 235810 GASKET = head - - - v v v s c et et e et i mmaanss b e e 1
"~ B KOA235747 DIPSTICK ASSY - -« + v v e vnvainennas C e i me e e 1
\\ 7 . KOA236293- BLOCK ASSY - eyl., short (inel, crankshaft, rod asay “a
t v T governor, camshait, valves, bearings and plate) . ........ cen1
8 -, KOA235952" BLOCK ASSY - cyl., standard bore « - - ... T 1
. 9 KO- 2301708 INSERT ~"exhaust valve - ... . 4o P e e 1
- 5. .10 KO 235007-5 . GUIDE - valve - --++cu.nn Y see e A EEE 2
- “11 KO 235125-8 SHAFT - stub, governor s e R U P 1
- 12 KOX 293-4 BEARING # neédle, governor sha.ft R I 1
13 41~ | 18 PLUG - expansion” " "7 “** " " e rmredannt .. 1
14 113- 208 BOLT - 3/8" x 1-1/4" N,C. hexplated """" Tt T4
= . 15 192- 21 LOCKWASHER - 8/8"plated ~~ ‘" * - reroeenn-- Tttty
16 KO 235025 GASKET ~.camafiaft cover * " =" " ** " s reeracnne.u .. 1
17 KO™235026 COVER - camshaft gear = """ st - rreereerennn., 1
18 192- 19 LOCKWASHER - 1/4"plated *** """ " M Peteees "4
19 .113- ~ 6 - BOLT - 1/4"x 1/2" UNC plated = * - - B LR 4
. 20 KO 235353 GASKET - oil panct s Crreee Ceemeeeen T
23 KO 235950 BASE - oil pan i "\' v h e a4 4 e e nomeae e “ sce e E s e e e e 1
' 24 .192- 21  LOCKWASHER - 3/8"plated ~* " "- -+« -« T L4
25 . 1156- 204 BOLT - 3/8"x 1" N.5, hex plated- - - - - - . et * 4
- 26 221-° 2 PLUG - pipe, 1/4" sq. hd """""" T e 13
27, KOX379-6 OIL SEAL - crankshaft " rear: ‘it froerettremmme. 1
28 40035 BEARING - crankshaft ball === < r* et rseres oo Ceesee 2
29 KO 235757 GASKET - shim, bearing plate 010" rrtrrrag e e o v rg’
o~ 29 KO 235070 GASKET - shnn, 1D L T UAR
30 © 205~ - 27 PLUG - button, timing hole_* =+ *---~-- e T *1
31 KO 235815 PIATE - bearmg P T . . . S e ap 4 s e s . R RER!
> S82- 192- 21 LOCKWASHER - 3/8" plated ** -+~ -+ - ARREEE e 4
33 113- 207 BOLT - 3/8" % 1" N.C, plated" - = * * * Tt termtme Y
. 34 KOX271-30 QIL SEAL - crankshaft front * vttt ottt "1
- 35 KO 235818 FLYW-H:EEL. L I P T “ 4k e e oA oo DRI Y 1
. 36 195~ 545 WASHER- special, plated =+« *-- ="+ «- Frerererieeny
~ «37 -KOX119-16  NUT - special Marsden " * * -7+ * - AR Tt 21
38 KO 235954 SHAFT - frt, drive stup”* - """ sty R
38 192-. 21 LOCKWASHER -.3/8" SAE plated * * """ %" =* =" e 4
40 '113- 208 BOLT - 3/8" x 1-1/4" N, C. hex plated =7 e e 4
41 W 5063-8 KEY - 1/4" sq. x 3/4" ==+t +v-r+-- ' :/{.. ..... R !
o 42 KD 235748 thPu-AP _ llftmg CRCICIES T.- L ‘. L N ) ‘- -4 o+ 1
: ' ENGINE GASKET AND SEAL KIT
) ’ (\ -45 KO 235185 KIT - engine gasket and seal -- ... ; -------- e et 1
' . 46, XOX271-30 . SEAL - crankshaft front Gil » e oje v vvosvninnnnn... vl
47 ~KOX 379-6 SEAL - crankshaft rear oil - - « +'. . jat v e s e e P |
48. B 59393 - GASKET - fuel strainer bowl. .. ... . |
.49 "KO 220174 GASKET - breaker COVErs « « ¢ =+ v sa e s v sucunnn tereneal =
* 50 KO 231032 SEAL - breather « .« ..... ety 1
‘ T 51 KO 235048 "~ GASKET, - valve COVEr - « .+ + 4 » et iarea i eaaaD
-7 B2 KO 235025 GASKET - camshaft gear cover + .« s« -« o0 e 1
" 53 ° KO 235353 " GASKET = 0il pan <o vevme e v .. e 1
{ 54 KO 235757 GASKET - shim; bearing plate, OO e ee e, .-8
- 54 KO 235070 GASKET - shim, 010" -~ .~ .. .o v o o Pt UAR
. B 55 KO 235810 GASKET - cyl. head . - . v o ev o en e P e 1.
56 A 72108 GASKET - fuel pump flange -« vp s oo vt v v vennisessenal
57 A T21680 . GASKET - carburetor flange .. ... .. .. A e e e -1
58 KO 275341 - GASKET - carburetor air BOrn » « v s s i o v o v g emauneanns 1
. 59 KO0.235057 GASKET - oil pan (not used on this model) ... .. R |

-



., . £
V\CASE 156 AND 195 GARDEN TRACTORS" 17
: g BAFFLES, SHROUDS AND CLUTCH PULLEY
REF.PARTNO, ;. '™ .DESCRIPTION - - REQ'D
1 C 10492 . -DEFLECTOR - enging air-««-vssssevusno.. B R 1
2 -192- .19 -7 LOCKWASHER - 1/4", plated » + ¢+ + + S e vvomnnesnpunnnnn.., 2
3,7 113- 6 . BOLT- 1/4"x1/2"N.C.hexplated -« " covo e, . @ e T2
4 7 KO 235955 .- BAFFLE - cylLhead « =+ - ¢ v v vttt i e n v i e e, Cerreaaa 1
" 5 ' KO 235368 BAFFLE - carburetor side air - « « . .. .. R RERRRE 1
.6 KO 235207 PULLEY - starter - v v o v v vweoes L 1
4 7 KO 235052 SCREEN - blower alr intake™ -+« -+ v v o leuueenuan.n,. t..1
8 195~ 515 / WASHER ~ 1/4"D1ated - v o o v o v v v v vt e ennennnnnnn. 4
e 9 192- 19 £ LOCKWASHER - 1/4" plated « «« v v v eerauuanas . SR 4
. 10 175~ 436 / SCREW - 1/4"x 5/8" N.C. truss hd. Phillips, plated -..... w.nd
. 11 KO 23593 HOUSING -blower «++ »- « v i vt e v v a e onnn R R 1
12 118~ BOLT - 1/4" x3/4" N.C., hex hd. plated «««evvueveenora.. 4
13 192 5/19 LOCKWASHER - 1/4"plated « ««coovseernnten e .. d
14 KO 23 054 BAFFLE ~ CYlinder - « « v + o c o« v o s o rp s v s s nnnmtncnsanoe. 1
15 C 10311 CLUTCH = PULlEY « + « v v o e o v smenmcnensnimnnnnnn . o, 1
’ 16 C !,-(“)312 SPACER -~ 8ROTt » ¢ v v ¢ 6 o s s st 60 s aonawsnsne e e i
. 17 A /10084 FAN -engine ...ttt ittt it nrenananens 1
18 185~ 104 WASHER - 3/8"Dlafn » o+ « v vt v v e e enen e v somme s snn . 1
19 192- 21 LOCKWASHER -~ 3/8" SAE - vttt vt o vnnensnnonnennnss 1.
20 5- 208 BOLT - 3/8" x 3-1/2" N.C., hex (for pulley clutéh) « .. ....... 1
21. A 70205 BELT - drive, starter, generator « « « - o st v v v oo v ennnnnsoen 1
22° C 12603  CHANNEL - deflector...................... e 1
CHOKE, THROTTLE AND .GOVERNOR
84, ¢ 12189 CONTROL = throttle - « + v oo ov e e v i nsieaenens s .. 1.
35 C ..12224 HANDLE - throttle control. . . . . ... v ni v i e e v, ... P |
: 36 C 12187 CONTROL - chokg, - » + « . ... BTttt e, 1
3T . C 12223 HANDLE - choke control - « o v v v v v o vt v e emen S e e i
.~ 38 I73- 212 SCREW - 10-24 x 1/2" rd. hd, machine, plated . . ... e 2
39 , 192- " 18 LOCKWASHER - #10std.plated « + + v e v e e v vt v i e vmn e ennns 2
40 129-~, 7 NUT - #10-24 DIAted « » « v v v v v v v e veeieee e veeasenns. 2
41 KO 2354954 'LEVER - BOVEITIOYL & v v v o v v o s oo v s wes e e e gt et e e 1
- 42 15- ° 420 BOLT - 1/4" X 1-1/4" N.C.BEX 4 v avveneiseevn s 2
43 " 195- 515 "WASHER - 1/4"plated ... vt i i einenneeneennnnn. "2
44 25- 104 NUT = 1/4"heX « o ot v vt st ein e et enentienennnsns 1
45 KO 235498 " SPRING = BOVEITIOL & v v ot v aev v vm s neseancennneneass 1
. 46  192- 19 LOCKWASHER - 1/4"plated .......... ek a e e e e 1
N 47 KOX 25-87 WASHER - thrust. .......,, e et aea .., 1
-48 KO 275690 WASHER =~ WaVY. o o s eveevnnnnenn.. P «1
.7 t49 | KO 231052 CLAMP -swivel, wire .. ... ... ..t innnn.. w1
o 50 KO 235088 LEVER - speed COMtTOl . . v v i v i i oot v s v naasnssnnenns 1
e 51 KO 235085 SPACER - speed control bracket ..,............0 ...... 1
e 52 KO 235084 BRACKET - highspeedstop.............cceev,. s, i
‘ * © B8 120- 37 S NUT -~ #10-32, 0K . .t sttt i 2
. "4 192. 18 LOCKWASHER - 3/16' plated ...... Fee ke b E bt i e 1
' ¢ b5 A 10326 JOINT-ball ............. Ce s e e e th e st 1
N 56 KO 235277 "ROD-throttle . .. ......, ... ... i evnennn. D |
R 57 KO 235278 RING - retaining, throttte rod. ......... e, 1
. 7 58 - KO 235476 BUSHING - governor cross shaft. , ... .0 enennnnnennn.. 1
. 59 KOQA235258 SHAFT ASSY - GOVEINOr CPOS8 o v v v v v ve v nnnsas Cers e 1
60 KOX.293-4 BEARING - needle governor shaft . .. . .......... Cieas e 1
- : - 681 KOA235743 _GEAR ASSY - gOVernor . . . ... ... . e P 1
L 62 KO 235125-5 SHAFT -gavernor stub................. ,*{ .......... 1
b : 63 KOX-25-55 WASHER - governor StOp pin « v v o v v 2 e s 4 « B 1
64 . KO 231355 PIN-governorstop . .......... it s v ae s e 1
Printed in U, 8, A, § October, 1966
@ -

*



]

C 10478
C 11529
A 70100
173- 215
131- 350
C 10857
C 12211
~C 10678
. 214- 253
10 A 72100
11 A 72073
12 192- 20
13 113- 103
14 KO275341
15 C 11545

D1 WS by

16 C 12203

17 A 172108
18 © 71- 410
19 193- 60
20 222- 41
21 222- 101

22 222- 112

23  KO235097
24 322- 4021

EF. PART NO.

25 KOA235845
26 KOAZ36205

. 30 KO 230675

NSS
NSS
'NSS
NSS
NSS

.31 A 172108

32 KO 236387

NSS
NSS
NSS
- NSS
NSS
31 -A- 72108

R i_:_:_’.; h
CASE 185 AND 198 GARDEN TRACTORS

19
FUEL SYSTEM ;
DESCRIPTION ' REQ'D
TANK -fuel «- ... .. e 1
CAP-Hueltank v« ........ e e e e aaa 1
STRAP - fuel tank MOUREING + » o v v vt e e et i e e e . 2
SCREW - 1/4" X 1-1/4"Fd, hd. + + + e e e v v eernn. s, )
NUT..I/4"square...........' ..................... 2.
ELBOW -fuelline - . ........ ... ... .. oL ... 1
HOSE - fuel line........ et e a e s R 1
FITTING - elbow, fuel line, nylon + . . .. vvovvunn ... 1
CLAMP ~ 1/27h0S€ =« + v v v vs i i e enia o] 2
GASKET - carburetor flange .« -+ .«c..ouuun.o.,.. ... S
CARBURETOR ASSEMBLY (Repairs Page 21} .:. ... .. e 1
» LOCKWASHER - 5/16"SAE 8td. + + + + « v 20 vennnnunnn. ... . 2
BOLT - 5/16" x 1" N.C.hex head « « » o« v v v s v emnnsonn. .. 2
GASKET - air horn-» ¢« van.., R 1
ANSBERT ~fuelcap « - v v v vt veii et e i e e eean 1
BRACKET - fuel tank mountinge - «  + + = - = = o ... LTI 1
GASKET - fuel pump mounting + - - -+ 0.0 ... e e e s aaag |
SCREW - 1/4" x 5/8" N.C. fillister head « « « « v o e v v v v . . . . 2
LOCKWASHER - 1/4YSAE std,+ + = =+« 2o s v 0 nnunnn.. R 2
ELBOW - includes sleeve and iUt - « « « « = = « s e v nenunnnn... 1
"SLEEVE - for 3/16" O.D. tube - . . - . B I I R P w2-
" NUT - £0r 3/16" O.D. tube » « ¢« v v et v e v e mmees e, 2
LINE - fuel pump to carburetor ......... e EEEEETRS !
CONNECTOR ASSEMBLY - includes sleeve and nut . . . . . .. EaTS |
FUEL PUMP - (for 10 HP model) (185) -« v v v ee Ll .1
FUEL PUMP - (for 12 HP model) (1,%5) ---------- e e 1
FUEL PUMP
FUEL PUMP KIT - for KOA235845 pump « - v+ » ¢ o e v v e vs... 1
SPRmG-melpu_mpvalvg.............f ........... 2
VALVE - fuelpump - - - . ... IR N TSI .2
GASKET - valve,. - + oo v .. e e e e ere e, cenl
DIAPHRAGM ASSEMBLY « - v v v et i enenn e vnnnenn. . 1
SPRING « diaphragm « « v v oo vt h v ie v meee sesenennn.. 1
"GASKET - fuel pump mounting- « + - - v v vvu. .., et etnaen 1
FUEL PUMP KIT - for KOA238205 PUMP « = s ¢ o & R 1
" GASKET - valve housing ..... et e et aeen. 1
VALVE ASBEMBLY .« -ttt it e i r vt e e e ee e nnnnn o e v e 2
GASKET - ¥alVe « oo v vttt e it it er s omneenns Faasessd
DISPHRAGM ASSEMBLY . ..........0.... |
SPRING - diaphragm .. ... .0ui it ieeennenns e et e 1
GASKET - fuel pump mounting. . . .% . ... .. et e ve-al
Y ! u
f P -



20

W 0o =1 h en b (Db =

- Y
CASE 156 AND 195 GARDEN TRACTORS 21
A72073 CARBUBETOR : o ~
REF. PART NO. DESCRIPTION . . REQ'D
" +
A 72073 CARBURETOR ASSY vorielt i, e saar e 1
A T720M JET ASSY - high speed & i;dle adl. verannos B
A - 72076 SPRING ~ {018 6t « « « o c e vt vvvuevonscnnnonennnens 1 L
A 72085 SPRING - choke detentball . ...cv.nu.. Ceeerranane 1% "
211- 3- BALL 1/6" Steeln --------------- AL I B T L I I 1
A 72091 SCREW - #3-48'rd, hd, mach,, brass. e st e et vesad
A 72074 VALVE ASSY -choke di8C s o v v e v rnavnsn D |
A 12086 INLET NEEDLE & SEAT AS3Y. . c v+ s s 0 s s o tr st v e 1
A M2102 GASKET -needle seat + c» o v v v v vas e e e |
A 72079 PIN-carburetor float . . . v s v v o anv s css eearaanen 1
10 A 72078 FLOATABSY ......cu0vsss. ; ........ tee eenaal
11 A 72081 GASKET < carburetor bawlring ©0. vm o v v v a sr st .1
12 A 72082 GASKET - carburetor bowl . . . . L ..... e s et it 1 .~
13 A 72080 BOWL -carburetor . - v v v v v oo ervvoaans Ceeen vaenal
14 A 72084 ', NUT & GASKET ASSY = DOWL g« « « v o v vt s st v sensnwnns 1
15 A 72083 GASKET -howel 8CIrew .. ....vc-.. e s ae et 1
16 A 72101 v ' SEAT -highidlejet............ ... T LR R ITR |
1T A 72075 SHAFT & LEVER ASSY -~choke . . . . +. ... .. s e e 1
18 A 172087 PLUG~-3/8"expansion . ..cuvivirreriocanneenevss 1
19 A 172098 SPRING. - lean-rich adjusting screw . . ..o o vnu e R |
20 A 72099 SCREW - adjusting (lean-¥ich) . . . . v e s e v i v nnnans 1
21 A 172090 VAINE throttlediae .....ccivevvanranan N vosl
22 A 72088 * PLUG - carb. Dody PaSSage . » c v s s v v e sasssnssonanns 1
23 A 72089 SHAFT -throttle lever. . . s s e« v e s v a v s o oun I, 1
24 A 72007 SEAL - throttle shaft . . . .............. Ceee e 1
25 A 72004 DOGASSY-throttle ghaft, . . . . ... vi et i iian v .1
286 A 72092 SCREW - idle stop. . .. .. ... e tsenesneaaraena 1
27T A 72093 SPRING - idle screwtension .........cevuveuues-s 1
28 169- 17 SCREW - throttile dog clamp #8 x 1/2" N.C.fill, hd. .. ... 1
29 A 720986 . LEVER ~throttle. . .. .. .- et v e v aens s e s e s s v 1
30 A 72095 SCREW ASSY -throttle lever .. ....vcvo s seevancnnnss 1
31 NSS BODY - carb. (Order A72073 Carh, Assy) e e e annn 1
32 A 72108 7 { KIT - carburetor repair ....+s .4 e rrrrr ey 1
1
/
W, -
.ﬂ"n t
Fu . . Lo
Printed in U. S, A. - ) October, 1066 .

-




e b b R A A ATl et e

L S .7 - CASE, 156 AND 195 GARDEN TRACTORS , 23
. B - . ‘ - i - -
. . : g " "PULLEY GLUTGH, \ -
REF. PART NO: : Lo DESCRIPTION ' .. REQD
1 ¢ 12096 LEVER - tlutch Control -« mes-an e e 1
.- 2 C--12094 °  LINK - clutch control <. « - - . . . R T I 2:.
o .3 C 10487. - KNOB - lever.--....--.....‘---1‘-". ..... e s ; B
.4 132- 24 PIN- cotter 3/32"x 1/2" v v v e T te e R R
L - C 10883 Pm-sa_fety....-...--.....---......-.....’.:...:.1
¢ 6 . 141- 2 PIN - clevis, 1/4" x 3/4™ - . ... R P RS
7 115- 103 BOLT - 5/16"-18 N,C. x 3/4"plated + + « « v e vvnou o, .. .. 1
8 192- 20 ©  LOCKWASHER - 5/16" SAE plated  + « « v - oo oo ) greeenl
9 " 129- 102 . NUT - 5/16"-18 N.C. plated- + % - - - R [P IR
10 195- ‘517 . WASHER - 1/4" plain plated » « .+« .. .. . ER R S
11 C 10311 , CLUTCH --PTO "V" belt (parts not servzced) vt e e s e . “: 1
12 ¢ 10812 SPACER - fan, short «- -+ il I IR 1
13 C 10827 BRACKET - PTO control - -« «+- .- S L LI T S, 1
14 . - BUSHING - (not used) « =+« ¢ v v v oo, . L e e,
15 BUSHING - (notused)- -+ - o-vvv-nn. I e e e
16 - 214- 101 CLAMP - 3/8" LD, - -- .- R 2
K - '
’ s FRONT P T O. (OPTIONAL)
1 C 10500 CARRIER - pivot ad bearing» «+ - v+ s s e,
2 C 10502 - BEARING - sinteﬁél bronzes s« e, ’
3 C 10503 SHAF'];; PTOpulley «+» .- L T T ¥
TN 128~ 22 KEY ™Wo #13 SAE + v v ceeenennnn
. 5 C 10504 PULLE|Y=\ ................... h e et e s e
8 C 10505 PULLEY - drlven adjustable «+- - 00 oo S
7 ¢ 10506 WASHER -~ thrtgt e - e s o et v e vnnn N R
8 C 10507 BELT - 3V 8ection 80" « == «vrvarecnnns R [
9 192- 21 "' LOCKWASHER - 3/8"SAE -~ :ecvuvnrnrnsn s
10 . 113- 2?1 BOLT - 3/8"-16 x '7/8" hex head - errrreeems
11 195- 522 WASHER - 3/8" SAE plain e+ « « « e v s 0+
12 83- 56. SETSCREW - 5/16" x 3/8" socket head
2
Ay
1
Printed in U, S, A. ' . October. 1966



¥

CASE 156'AND 195 GARDEN TRACTORS ] 25 )
" 248 . s X © * " ’ . ' , e i
- . o o A70202 STARTER-GENERATOR -
, B REF. PART NO, ) DESCRIPTION . REQ'D | . |
. , 1 R' 15106 BOLT-thru(mcludeswasher).............\...........2 h :
_ 2. A 172104 FRAME ASSY - commutator end « v v oo van’nn.,. srel i
) , 3 R 15087 RING - bearing retainer « « o« evniiunnnnen,unany |
i 4 A 25461 BEARING - commutator end ball «.ocvvuen... RS | ‘.
. I 5 A 172039 HOLDER KIT - ground brush . . . « . . . .. e araeant] ,
6 A 72040 HOLDER KIT - insulated brush. « + « e« oo v vvnenennnn,n.. . /
- T A 72038 BRUSHASSY . 4 vt vitie e nnnen v, ettt ’
* 8 R 15090 ARM - Drush pressure . .........oeeveeun.on.... s
9 A~ 25423 SPRING -~ brusharm. .. ......c000uluun.. et
S—0ud(> 10 A 72042  COIL ASSY - field R.H. . . . . . e
: 8. T 11- A 72048 STUD - armature terminal : ... .. D 1
. 12 R 16147 BUSHING. - insulated, armature stud . . .... P TR |
- ) 13 R 15079 WASHER - armature stud .+« .0..... e s e et . .2
W . 14 192- 8 NUT - terminal stud 12-24 hex_, . ... .. R R P |
o Wigy 15 192- 17 ° LOCKWASHER - termiinal stud #12 . . . . . . el
b 5 O , g 16 R 16148 WASHER - insulated, field stud. - - ... ... I R ~
' =l B ' 17 A 72043 COIL ASSY - field, L.H. -« .-, ....... e, 1
o 18 A 72049 STUD - field terminal .. .o .. onvinininn.. ]
. A §j '~—® 19 R 15077 BUSHING -~ insulated, field stud - -+« . vuunnnnun. .. e 1
g W 20 A 25447 INSULATOR - field ¢Oil -+ +eo0.... R Rk I 2
s~ 21 A 72044 SHOE -pole,plain « + v o v e v v ve v an.. Cee et
22 A 40736 SHOE - pole, notched ....... e e e e I T I AR, -]
23 A 72041 ARMATURE + - cuvuvnnnn, e, ey
24 126- 111 KEY - Woodruff, armature "+ - - ... PRI L N I I IR |
25 D 32477 SCREW -pole ....... et il I 2
, ' 26 NSS -~ BODY - starter generator (Order AT0202) .. ... Peeseesen ]
27  173- 237 SCREW - 10-32x1/2"rd. Hd. + « + v v s nevvnnn. e e a3,
28 192- 18 LOCKWASHER - 3/16" plated + -+ ..... a3
i 29 A 72050 RETAINER ASSY - bearing (includes ref, 37 & K1) I S|
‘ 30 R 16170 GASKET - bearing retainer ...... e en e enaaaas N
| : 31> A 25441  BEARING - ball, drive end . .....\. . e co1 .
; ' 82 " A 72046 FRAME ASSY - drive end . ........ ST Cheeeeiaaas] :
33 A 72047 SPACER -pulley .............. T w1
- 3§ KO 235260 . DPULLEY - starter - generator drive .« % ... ui .. .. cel1”
. 35 _192- 28 LOCKWASHER - 11/16" plated . . . . . ...... B
- 3 R 15105 - NUT - armature shaft, driveend. .. ....... R RS
) - NS5 ' RETAINER - grease (Order AT2050) ... ... . S |
: \ 38 NSS SEAL - felt (Order A72050) . .. ... R e .l
| 39 NSS .SPACER-armaturesha.ft,irmer......................u..1“
| .
| »
. | .
- | . \
| , _
. - | i . . _
R“' | 4 s
-/ : -
Printed in U, S. A, .. - October, 1966




A

ae - . ‘-!%: z
?
- o - 4 . . B )
»,
. ?EF.APART NO.
. £ 10569 -
. 2 T 10570
. | 3 25 1510
; , e 4 A 70058
. ; : 5 C 11876
. 8 C 12208
} . 7 C 11685
. 7. C 12118
8 C 12205
) ‘9 C 12126
10. T 25683
) 1Ir 'C 12125 -
12 C 12007
. 13 195~ 2082
- ‘ . —E %
11‘;' 7
i r )m -
.‘: Q N ;
- - . F e
] v .
» - - bf‘
~  Printedin U. 8. A.-

P .
-( i ‘;—‘rf
i ) H . . A 5 .
o DESCRIPTION S REQ'D: -
CAP . steeringwheel - . - . - .. ..o v .... e ggal
. Rm’d :‘.{I cap retaj:ner Tt ¢ E e e n e sk e bea ) orn 10
NUT - jam, 5/8"-18'FHNUNF- - - . . . . e T,
WHEEL ~steering - - v o v v v v veevnnnnn.... veereuaena il
GEAR -gteering « . .......ooniuennnnnnnnnnnn.. FA
BUSHING - bronze 3/4" 1.D. x 7/8" 0.D. x 7/8" Iong - .o.uv... 1
SHAFT - steering (195)- « ¢ oo v vv e me s esnenn cennl
SHAFT - steering (155} . + .+ » o0 v .. .. et tecatr e 1
BUSHING - flange ........... P et e e e e ena |
BUSHING -nylon «+.0ve0.a.. F et e e et et 1
RING - retaining . . .-« ..... Ceemamacaan heeea N |
WASHER ~ thrusts « v o oo o lcnvnnnnn. ... e 1
RING - external retaining « - » v oo v vunvuunenn..... e 1
. WASHER ..... N e raer e B .1
# i ﬁf‘ R . 5
ky v
‘l!'f
+ o C W, %
\ AR S S
N ra \\
S N ,
. N .
.. - . NN
. S
- . - o\
N
‘ i .  C e . \\ .
R : . e )
- .o\
5 ‘: . - ‘\\
> _October,- 1966
- L3

»

'CASE 158 AND 195 GARDEN TRACTORS 27

STEERING GEAR

d:_'t

s



28

@,‘-—-’:""’/!

% REF.PART NO.
25- 118

A
00 =3 en i OB e

i

92~ 8

- C 12102

C 12527
C 1211{5
141- 6
132- - .47
C 12007
C 11906
C 11999
C 11842
C 11841
C 10235
219- ;8
C 12003
192- | 21
113- / 205

/

25-" 118
92 8
C 12102
C 12104
132- a7
141- - 6

C 12007

C 12000
C 11902

- C- 11953

C 10246
219- 8
C 12003
192- 21

C 12008

113~ 205

cAsg 158 AND 195 GARDEN TRACTORS

© . 165 FRONT AXLE

NUT - 1/2" FHNUNC

LOCKWASHER -~ 1/2" SAE std.

JOINT, ball, 1/2"
ROD - drag link™
WASHER - spring

PIN - tie bar and drag link *
PIN - cotter, 1/8" x 7/8" -

RING - external retaining
WASHER -thrust, 3/4"

s AXLE - front

. SPINDLE - right hand

&
A

SPINDLE - left hand

'_ TIE BAR - spindle

. FITTING - lube, 1/8"-28
. #PIN - axle pivot (See C120

A LOCKWASHER - 3/8"
BOLT - 3/3"-516 x 5/8" hex head .

we

W B433-s:

196 FRONT AXLE

NUT - 1/2" FHNUNC

SAE

DESCRIPTION |

L]

05 for tractor w/PTO)

LOCKWASHER - 1/2" SAE std.

JOINT - ball, 1/2"
ROD - drag link

PIN - cotter, 1/8" x '1/8" -

PIN - drag link

RING - external retaining

AXLE - fropt .

SPINDLE - rjght hand

SPINDLE - left hand
TIE ROD

FITTING - lube, 1/8"-28

PIN - axle pivot (See C1200
LOCKWASHER - 3/8" SAE

5 for+tractor w/ P'Ijb)

4

"BOLT ~ 3/8"-16 x 5/8" hex head.

RING - external retajning

WASI_iER - thrust, 1"

. -

~

a8 -

HH‘Huuuh—wmmwwdﬁ-Ht—"NNtﬁ

RE

- ] - - ' ’ T
«NNP‘HHMHH‘HHNHHH@QG}

October, 1966

£



30

[ Y

CASE 1585 AND 195 'GARDEN TRACTORS

155 FRONT AND REAR WHEELS

REF. PART NO. . DESCRIPTION - :
1 C 10263 WHEEL =~ F€ar  sfe e e v v v e envnnnnennnn. . ...
2 C 10314 BOLT - rear wheel .:............ e
3 C 1208r WHEEL-‘front-.L-- Tttt
4 219- 1 FITTING - 1u NPT o . v wea i,
5 C 12110 “SBEARING~ front wheel T A
6 C 12111 , +BEARING - front wheel {outer). . . ............
7 ° C 12370 { CAP - plastic, front wheel e et e,
8 C 12007 R‘E‘J\G_ - external retajner.........0._ .......

196 FRONT AND REAR WHEELS
: : !

11 . ¢ 10817 WHEEL - rear «..-........,. e
12 A 30084 BOLT - rear wheel «....... .. ... ..... e
13 C 12081 WHEEL - front . . . e et et e
14 219- 1 FITTING - lube, 1/8" NPT « v o v v v e enrnnn.
15 C 12110 BEARING.- front wheel (inner). .. ....... e
16 C 12111 BEARING - front wheel (outer). . . e
17 C 12370 . cAP- plastic, front wheel ..... e e -
18 C 12007 RING - external retainer- LTI T e e s
v . B v - '\
§
\
- |
A
§ ) -
. - i
Ae’
Printed in U, 5, A, &

-

October, 1986



h A - b - 1 . - . N e
"3# L R - , ; B : CASE 155 AND 195 GARDEN TRACTORS - 33
¥ i - L]
: . ' .. - TRANSMISSION AND FINAL DRIVE
: REF. PART NO. ‘ : DESCRIPTION REQ'D
- 1 C 11640 CA - transmiSSion ----------- I L I T T 1
2 . A 70137 GASKET - hOUSING t@ ¢age s « - » =+ vvnsmereunnn, R 2
. . 3 A 70142 BUSHING ~ flanged, rear-axle housing « + « - = =+ + + + + + « [mereeep
. 4 C 10284 HOUSING - rear axle, right hand ** - trr e anaan crle e g
5 C 10295 HOUSING ~ rear axle, lefthand + - +--scvnu. ForTrg e 1
6 A 70141 BUSHING - plain, rear axle housing = ««« + « R See s e
7 A 70143 SEAL -vear axle housing -+ »»+ - -+ s eeennnrnn.. beeiian
8 C 10287 SHAFT - axle, left hand (155) ¢+« « « - » R RS |
BA C 10289 SHAFT - axle, lefthand (195) - « + « - = v e v v evownnn fooneenn 1
9 C 10286 SHAFT - axle, right hand (155)- + -+ ==+ +++ I f ------- 1-
9A C 10288 SHAFT - axle, right hand (195)- =+ + =+~ «++ - N LR 1
10 221- 4 PLUG - pipe, 1/2" square head ~++--++sea 00 porrees 1
11 138- 102 PIN - axle retaining » + « - - ereaeaen IR R 2
12 C 10259 COUPLING - motor input = = =+ +«++ o .. ceeiean [ 1
13° C 12156 BUSHING - nylon - c.o « « v v v v vy R T T T L T 1
[ 14 B 18208 RING - coup}ing, retaining »aie e b4 B R 1
) 15 C 10291 WASHER - input shaft stop +» ««+- - - - ARSI 1
16 C 11998 SHAFT, transmission fnput =+« «« =+ i e e vpeenn .., 1
17 ¢ 12008 CLUSTER - input gear - - -+ -+ =+ eraseaa ERERRE 1
i8 C 10299 RACE - bearing inner- - -+ +.+ .. . T " r e s aaa ] :
19 F 19478 BEARING - input shaft, middle- -« + v+ - s o - EEE R ie1 .
20 C 12013 BEARING - input shaft, end - - + -« - REREEE B 1
- 21- A 70127 - BOLT - 3/8" x 1-1/4"" N,C., special sealing - « - = » - - K .12
oo .22 C 10303 PLUG - breather, transmission « -+« + -« I CREEE 1
. 23 13- 820 BOLT - 1/2"x 1-1/4", case toframe + + =« « ==+ s oamussenn. &
24 g2- g LOCKWASHER, 1/2" SAE. - = + + + s =« e v aunn. CER / -
25 € 10302 GASKET - transmission case cOver -« + s+~ s+ +asssu .. RN _
v 26 92- 5 LOCKWASHER -~ 5/16" SAE-+ -+ - .- R EREI 7T . .
- © 2% 13- 512 BOLT - 5/16" x 3/4" N.C., tTans. COVEr « « -« + +t o v er o nnnn 7
28 C . 10296 =~ COVER - transmission case-+ - - -+« s« «-- e 1 —
. : 29 C 12011 FORK - gear Shift = » » + + o oot o ennnrsnnn e KT .
- 30 C .10254 LEVER - shift -« -+ R R T R 1
- ' 31 - C 10261 SPRING - shift lever +««++tsxeesverennn,., SRR R 1
32 138~ 2002 PIN - shift fork, locating« - -+ «. ... I s 2
33 C 10253 . . GEAR - differential - « + » » Fom e e st vrr e e e, 2
34 138- 2036 - PIN - differential pin, locking- - - - - Traseersan e e e - 2 ¥ -
» 35 132- 91 PIN '-eottef, 3/16" X 1M e i R I I PP 4
36 C 10252 PINION - differential « - -« -+« - -+ ... R PRy .
. 37T A 70131 SPACER - differential pinion » « - = - -+ » R R -8 - . .
) 38 C 10243 HOUSING - differential geay « "« -« -+ +. .. e mreesn 1 .
39 C 10298 PIN - differentiall:%ﬁon ------ erreredes i e 2re--4
40 C 10292 WASHER - transmission « « + ==« =+ s s v A IR
41 95.- 5 WASHER - 5/1'6" SAE, Plain = ¢ » s s v v it et i s e i i i i a e 3 -
42 13- 810 BOLT - 5/16" x 5/B" trans. cover == - -»+=-ssssereonrcan 1
43 C 11332 SEAL-Shiftshaftoil...........................,..1
} | i
. S | ‘ ¥
i " e o . 5 B :
Printed in U. 8, A, o October, 1966




. .
+ - |

-

CASE 156 AND 195 GARDEN TRACTORS , as

HYDRAULIC SYSTEM

REF. PART NO. DESCRIPTION REQ'D . o
1 C 10270 MOTOR - hydraulic (195) Repairs Pape 41 - - -+ - - . AR S
1 ¢ 10271 MOTOR - hydraulic (155) Repairs Page 41 « = + s~ =« + « v 0 v .. -1
2 A 70128 GASKET.~ miotor to transfer cage ™ * ==+« c=cvueuwnn.., 1
C 3% - 218- 493 FITTING - 90°, 1/2" tube x 1/2" NPT » - - « - - » TR e ~2
. 3*+ 218 5106 FITTING - 90° elbow, 1/2" tube x 3/4"-16 "O" ring - « - - - e 2
4 A 70127 BOLT - special, Jay-Lock+ »*«+ === «evcser,.. e e
5 i66-, 23 BOLT -~ 5/16"-18 x 5/8" N.C,-ve-- e e r e aaene e
6 193~ 28 LOCKWASHER - 5/18" internal tooth -+ -+ » o+ v s ucenre. ...
7T C 12049 TUBE - frt. valve port to brake (195)- = =+ + = » + « « N
v -C 12051 TUBE - frt, vaive port to brake (165)- - -+ = -« . -. SRGECICIL IR
8 C - 12050 TUBE - rear valve port to brake (195)« « « <« « + . . . revaiaen
8 C 12052 TUBE - rear valve port to brake (1 BB) - -,
9 C 10528 VALVE - park and brake (Repairs Page 49) -+« v« - v vuun.. ..
10  218- 5108 FITTING - 90°, 3/4" tube X 1-1/168" thread -« » <« « =« o nven ..
11*~ ¢ 10495 VALVE - control NPT ports(Repairs Page 37)- =+« - wv v e v u v«
11%*+ ¢ pg149 VALVE - control SAE ports (Repairs Page 37Ty <« - -+ s IR
12 218- 494 FITTING - 90°, 5/8" tube x 3/4" NPT -+ -+-.- TrtrEs e e
13 ¢ 0266 TUBE - heat exchanger to valve « « - = » + s « = s v .. . e
14 C' 10418 CLAMP - hose (tube end) * = +=v=-xeoeeun....,
> 15' C *‘:m419 HOSE - - - R T T fh e e it e s e e ae. .
. 16 C 10677 CLAMP - hose (heat exc erend) - - - S I
17 C 10267 TUBE - trans. to heat exchanker (1895} » »« - -t Ll L
17 C 12087 TUBE - trans. to heat exchang§r (155) -+ + == == = s v e vvnan...
18 218- 445 FITTING - 3/4" tube X 8/4" NBY » » » == ¢ vt v aeuvrnnunn....
19 A 70117.-  FITTING - w/filter = «-++--\e - - SRR ERR
20 C 10264 TUBE - pump to transmission (195N « = = >« « +« « - K S
20 C 12070 TUBE - pump to transmission (16B) N\ " r v m v sl
21  C | 10285 TUBE - pump to valve -+ - - - M e
22 218- 1056 FITTING - 90° elbow, 1/2" tube x 3/4n ade - -env oL,
23 218- 50086 "O"RING - 1/2" -+ - ... e AT
24 | 218- 5059 FITTING -""O" ring, 1/2" tibe x 3/3" thread - - -
25 218- 5008 . "O" RING - k7L SRR Sttt
28  166- 561 SCREW - ferry cap, 7/18"-20 X 1™ « = S+ ¢+ v v v v 0uuTs o
“27  193-_ 31 LOCKWASHER - 7/16" external tooth = = = » = = = « = v e v e s v o oi
28.. C 10493 PUMP - hydraulic (195) (Repairs Pagedf)-- v,
28 "t 10258 PUMP - hydraulic (155) (Repairs Page 39) = + = s = =+ = v e v vv e .
.29 126- 12 KEY - Woodruff * « « « =« c v v ma ot i e s imenee e
= 30 A 70111 COUPLING - (Repairs Page:39) * - =« =eveorrvuureenann..,
;‘;” i "‘_ 31 W 5063-5 KEY - 1/4" square x 3/4" -« - - T I
' .32° 113- 207 BOLT - 3/8" x 1" N.C. hex platéd- * « = = = === v eusuur.n.,
v : 33 192- 21 WASHER - 3/8"p13.t9d ....................... e .: -
34 A 70109 ° SUPPORT - hydraulic pump mounting =+ - -« «-«--.. ... -1 .
35 C 12072 EXCHANGER - heat* * == -+ cr ettt iannnnn,.. 1
36 171- 209 SCREW - 1/4"x 1" N.C. hexplated- » + +»» e e v sncreenren.. 4
-37 193- 52 - - LOCKWASHER - 1/4" external tooth » - «- .- S L B B 4
38 C 10348 BRACKET - heat exchanger- =+~ s+ -« c2oeesounnnnn.. . 2
39 3. 410 SCREW - 1/4"-20 x 5/8" N.C, flat head - -t - - - nTerieeseesd 0
40 25- 104 NUT - 1/41-_20 1 S RICIT R R v - 2
41 92- 4 LOCKWASHER - 1/4" SAE +s--5+ 00 R R 2
.42 A 27410 "O"RING-...... KRR T T T S . 2

" * Used on Model 155 tractors-with serial numbers beginning with 9615251 and ending with,
9605379. Used on Model 195 tractors with serial numbers beginning with 9620251 and
ending with 962032?_ ’ . '

** Used on Model 155 tractors with serial numbers 9615380 and up.
Used on Model 195 tractors with-serial naimbers 9620324 and up.

Printed in U. S-A— b, 0 " October, 1986

L




/

A

: ASE 1585 AND 195 GARDEN TRACTORS .. - ¥4
3 - 2 b

RAULIC CONTROL VALVE

. REF. PART NO, ‘ DESCRIPTION ‘ REQ'D
1 166- 6 CAPSSREW - 1/4" x 1" N,C. ferryhd. = ===+ *+t=ccvonr> 14
2 + 166~ 8 GAPSCREW 4 1-1/2"N. C, ferry hd," " * * * * rrrreeree 1
3 A 72065 ° CAP -vaive enxd P taz e » v o u « o * v e e s srrrarrsecne s i
4 A 72059 PLU X . R IR I [ R AP 1
5 A 7982 "0" - 7g LI I T T T Y Ca e e . 1}
(] A 72069 SHIM - relief valoe=™ = » « < » + ¢ « « L S 2
7T A 72058 SPRING - relief valve (outer) **+--«v--cov-on RIS |
8 A 72071 SPRING - valve relief {(inner) «* - ccoreeeeereneon..,, 1
9 A 72057 SPOOL - relief‘ valve poppet « = =« s a ettt inauaasaaa 1
10 A 72055 SEAT - relief valve« =+ » » R I I |
11 O 9638 AB SNAPRING - valve * * * = s » s 20 s e rrvsarsacenesannaacnss 1
12 A 72060 WASHER,- valve spool end spacer = - <+ =+ ¢+ serrroannnnn. 2
13 A 172063 SPAC ~valve spool end « * = = » s+ s s 0. teamae Teeaea, 1
14 A 72086 WASHER - retainer relief valve plug - -+« - » R A 1
15 A 472087 R —BACKUp: * s e sc s eaaaa e ettt e e e 1
18 A 72082 SEAL-quadring »+«c-vvsvees-nnn, R 2
11 A 7%)55 PLUG # + s ¢ cs s et ettt i i it e et s s 1
18 A 79061 MO RING - plug  » « » = v v s e saveasan LRI IR 1
19* A 72052 BODY AND SPOOL ASSY, NPT Portg« - -++vs et vonvnsans o1
19+ C 12524 BODY AND SPOOL ASSY-SAE Ports. . v oo v v ernnnnnn o.. 1
20 A 72068 RETAINER - seal = + » « » « I IR IR R R R R I T 1
21 A 72070 SEAL - VEeE * ¢ = = o 5 4 2 s v » 2 5 a8 8« TTrTesres s iaaasan, 1
22 A 72064 CAP -valve end » =" =+ ¢ ¢+ s n e s 0 a e umsnnes f e s 1
23 A 72072 KIT - valve sealrepair » « -« v v et nrinneaenennenasn,. i
24 A 72070 SEAL -~ VEE = = - # v ¢ ¢ 2 s s s s s 6 v s v nn s o atoovnsncens I
25 A 720861 "o RING - 5/3n LI I IP  A IR L 1
26 A 7982 MO RING = 13/18" v 0 » ¢ ¢ s s s s a vt amennroranonransen 1
29 A 72082 QUAD RING » « = - >+ s s a s s s e e mm e E e e e 2
28 T 13224 SEAL-= MO FINZ+ + s+ v v v enennnn R T 1
29 C 10990 PLUG - conversion - » « » « » - « P ettt a e e 1
30 C 10989 WASHER .-+ ... - S e e e e st e st ee et e nesesaees 1
31 C 10988 WASHER - gpecial - - -« v o v it e it sinnere oo . + 1
32 ¢C

10587 BRACKET MOUNTING -+ - v vrvvetnnrnn sannennnnn. 1

* Used on Model 155 tractors with serial numbers beginniﬁg with 9615251 and ending with
8615379, Used on Model 195 tractors with serial numbers beginning with 9620251 and
ending with 9620323, a

** Used on Model 155 tractors with serial numbers 961538b and up.
Used on Model 195 tractors with serial numbers 9620324 and up.

S

Printed in U. 5. A, - , October, 1966

\/\1



. CASE 155 AND 195 GARDEN TRACTORS . 39 ¢
. . b a N " L . w : ) ) at
HYDRAULIC PUMP -
REF, PART NO. . ' ‘ DESCRIPTION i & - REQ'D
1 C - 10493 3 PUMP - hydraulic (195) L A A N I I T T R R, L 1
1 C 10258 PUMP - hydraulie {(155)« « v s s cr v v v PR teceeaeeas i
2 13- 652 BOLT -~ 3/8" x 3-1/4" N.C, hex head«+ .. R TLIA Y ]
. 3 A 72000 WASHER - special: « s« . - LT T a s s e e aa 4
4 C 11644 COVER - rear, puiip bodys. » » « - .- S EEEEEEE e s e wrae s 1
5’5_ A 772003 SEAL - pump COVET « « « « « srisssact s R « 2
6 A 35956 BEARING - pUMP ZBAL + + = = gy s s s s v o v s s v ot oassvnoenoea 4 .
7 C 11642 GEAR - pump drive (For C10258 pump W)- seeenl
7 A 72005 GEAR - pump drive’(For, C10493 pump an-Model 195). -« -+ . =1
8 C 11643 GEAR: - pump driven (For C10258 pump-on Model 185)..-... I"
8 A 72004 GEAR - pump driven (For C10493 pump on-Model 195). -+« v .1
g 126- 12 KEY - WoOArUEL #6- » » « ¢ v o s no o e ormonns et e v ened
10 NSS BODY - pump (Order C10258 or C10493) .-« + + s s « s« I 1
11 A 72001 GASKET - brass, front covers - - » « "-"'-°"°'}' reersn]
12 A 72002 SPACER - gasket, front cover « -« -« A AR R R LI |
13 A 72007 CQ‘VE’R\ ~ front pump me . o. ------- L o o]
14 G 13827 SEAL = pump sllaft ---------- L L e L ] 1
-PUMP DRIVE COUPLING
18 A 70111 COUPLING 2 pump di-ive PP R G et an s s . 1. B
19 83- 55 SCREW - 5/16'".x 5/16" N.C. socket head set.« - » - - - e o 3
20 -NSS HUB - half, 5/8" dia, bore (Order A70111):+--=---+roee.. 1 .
- 21 A 701 12 SPIDER -~ coupling ------ g : ree s s e s I R * 1
22 . N8ss - HUB - half, 1" dia. bore {Order A70111) =+ - =+vcnsecren.]
o ’
} : ¢
. . }
Printed in U. 5. A, ' Odtaber, 1966




"

~
-
|

|

|

|

|

|

|

/

"y l PO, Y
- ) '_ ‘ * 2 E L. ~ .'”; ", . = ‘
CASE 156 AND_ 196 GARDEN TRAGTORS . = ° . 41
| R T
- ' - 18585 HYD_RAULIG _ DRIVE MOTOR n .
‘ . . ( - = B s 4 :
REF. PART NO. . ) DESCRIPTION : REQ'D
v i C, 10271 MOTOR hydraulic drive (155) «»+-. .. pee e R RERE B, T
R - 2% " . NSS -OIL S8EAL - mtgplate(Seeref S R R TR 1= . o
C .3 272028 PLATE - mounting - » v« c = v o o’e s e e e e 1 - ]
N 4 166- 23 ' CAPSCREW - ferry 5/16".x 5/a"Nc e te e IR 4
.6 193- 29 LOCKWASHER - int, 'shakeprbof 5/16" « - « - + R 4 -
6 ' 138 134 PIN~roll 1/4" X 1™ e e e e v vt v o ws 4,}:«:&\ ........ heeee g
T* NS§s - QUAD RING - mtg, plate (See ref. 21) 7w By e v » s v 6 aeunn. <1 7
T e*x  fss .- "O" RING - mtg, plate to hsg, (Sée ref: 21) Case A17528) -1
9- A 72030 RACE - output shaft bearing « + =.- s o » + ™ P S R -1
"10 A 72081 BEARING - thrust, output shaft thrust ««+ -« . CCETII -
o 12 C 11645 SHAFT AND HQUS]NG creanan tr e C e e s e n e REERE 1 .
13 A. 72034 PLUG - bousing «+« ¢+ veivn. £ 1
14% " NSS "O" RING - hsg. plug.{See ref, 21} + - = v owesrerunnnna. L
v - 156 A 72029 - COUPLING drive « s s et v e v 0 u e h e e e e s IR
. 16 .A 720268 PLATE-SPE.CEI‘ ............... R R I | .
17 A 72025 GEROTQRSET(1-1/4"th1ck)---,--------'------.---:---1‘
. 18 A 72051 SPACER - cplg. driye (3/4" thick) » »+ + ==+ LRI i
19 A 72024 . CAP -—end - -+ vt v -t o v eannnonena Seentn SR 1
20 166- 531 CAPSCREW - ferry 5/16" x 2-1/2" N,F,** <+« - RRERRIIE 7
21 A 72036 KIT - "O" ring and seal (Incl items marked w/*) * " s e e v 1
: 195 HYDRAULIC DRIVE’ MOTOR .
i 25 C 10270 - MOTOR - hydraulic drdve (195). « v v v v 0w 0w s, e IR |
. : 26* . . NSS " OILSEAL - mtg, plate (See ref, 45) . .o o v uu oo |
279 A 72028 "PLATE 2 mounting <. o.uveveeseen.. T |
28 166- 23 . CAPSCREW - ferry 5/16" x 5/8" N.C. .+ .%vu.... N 4 ~
29  193- 29 . LOCKWASHER - int. shakeproof 5/ 16" R I 4
30 138~ 134 PIN - roll, 1/4"x 1" .. v. o, ... R 4
31% NSS _* QUAD RING - mtg. plate (See ref. 45) R 1
32+ NSS "~ TO"RING- (Seeref.45)............ e et o1 L
33 A 72030 RACE - output shaft bearing + . « - o v v v vv s, .. e eees 1 ‘
34" A 72031 +  BEARING - thyust, output shaft .,. . . .. S I P A .
36 C 11645 SHAFT AND HOUSING . . ... .. .. N Ceeeseaan 1
37 A 72034° PLUG - hOUSINE « « v it e v i vn e envnnas e e e e .1
38+ Nss "O'" RING - housing plug (See ref, 45} . ....... et e e 1
39 A 172027 COUPLING - Arive & .uoveeusnnn.. e P
) 40 A - 72026 "PLATE - SDACET « v 2 s o v v n s dovmnnvnnss Tearaee seo 1
41 A 72112 . GEROTOR SET (2" thiek) . ... ..... oo, ceerrraat e 1 § .
42 A 72113 ' SPACER - cplg. drv. (1-1/2" thick) . . ..... Ceeeeas il '
43 A 72024 . CAP - @R 1t i avhnie it cnen et ‘:.,1 -
44 186- 532 CAPSCREW - ferry, 5/16" x 3- 1/4" N F ..... A |
.45 A 72036 KIT - "O" ring and seal (incl. item ma.rked w/*) N R
. ' ) “
< z ” ¢ . '
. Printedin U. 5. A, ~ . . fe . * * " October, 1966 \L
. p ‘ . - ; e

iy
o — , 4




THROTTLE

® SLow

REF. PART NO.

C 10421
1 C 11636
2 C- 11837
2A 111~ 207
3 C 11835
4 131- 351
5 C 10429
8 C 10380
7 C 10395
8 C ' 10398
g 175~ 400

10 192- 19
11 129- 101
12 C 10423
13 C 10489
14 C 10490
15 € 10424
16 120- 102
17 182- | 20
18 115- 103
19  115- 104

20 131- 176° .
21 C 10433

2

30 C- 12180
31 C 12181

82 C 12212

33 € 12213 °
34 A 170233
35 C 12276

"36. C 12277

37 C 10936
38 C 12506
A

-

{ i
CASE 1558 AND 195 GARDEN TRACTORS - 43
SEAT.FENDERS AND TOOL BOX
A\ ot ;
DESCRIPTION REQ'D
SEAT ASSEMBLY ........ B T s e
- CUSHION - seat - * R I I T S |
'PAN - Seat/:_:-f-"""/' LA T - 1
BOLT~ Rd. Hd. Short Sq. Neck, 5/18" x 2" N.C. i ....... 3
-~ CUSHION - back* * - - ~ - ::--', ------ e a s ama .r---.'-..l
CONUT = 5/18 =18 Nl * « = f v e v ettt e e et e v b e vncnnna. 3
-SBUPPORT - seat {198) - =~ e e u L. IR REEE RN |
SUPPO@T - seat (155) ....... R e h et e e e e ey . q
) FENDER - I'ight. hand (155) ......... T reAt e et s aa. s . 1
FENDER - left hand (1 55) L I I L I A R R L ’ 1
- SCREW - 1/4"-20x 1/2" truss head - = » * = = == =« v 0 s ¢ 10
LOCKWASHER - lff47' S}\Ig, I’lateti .......... P 10 L
NUT - 1/4"-20 N.C., fl, head plated - = -+ ++ + » - Tresse s e ey
STUD - tool box lateh* * + =+ e s v eneeoa. S I I 1
WASHER_‘Stqgretamer.......-.-.....-........:--. 1
RECEPTACLE - stud clip-on -+ L R L I I PR 1
DOORLtOOIbOX"""""""'. ............. e 1‘
NUT - 5/8"-18 N.C., fl. hd,, plated ---+---- R T 5
LOCKWASHER - 5/16" SAE, plated - +----- L R 5
BOLT - 5/16"-18 x 374" rd, hd., plated* * « « * =+« :osveios- 5
BOLT - 5/16"-18 x 1/2" rd, hd., plated *----- e rreas . 1
NUT - 5/16"-18 N.C. Gripco, plated - = = » * == =cecsrenvures. 1
MOUNTS - seat....... e e e N e e et i <--3
.DECALS
DECAL - Model 155 -+ ¢ e v n v v v R TR .2
DECAL - Model 195 - -« v e v inny, \ .......... e e -9
DECAL - instrument panel (Jarge) -« + ¢ 3« vttt v v v rmaennas 1
DECAL - instrument panel (small)- - R I tees-]l
DECAL - Hi-Lo shift » -+ . . N T, reree e 1
DECAL -hood stripe, R. H. v = v vt ¢ s c v v tnnnnneunnnne. S|
DECAL - hood stripe, L. H. = » « v s s v v vancnnyn., I 1
DECAL - PTO ON-OFF- + - . » e e et st e aan e 1
DECAL - level indicator ............ T 1
S~ N - October, 1968

s



CASE 158 AND 198 GARDEN TRACTORS

HOOD,FRAME AND GRILLE
REF. PART NO. DESCRIPTION P REQ'D
1 - C 11295 GRILLE - - s w6 et s e c e eieaniaeannran. e 1
2 C 10349 BRACKET - grille mounting -« « -« e e vuu.... R LI 2
3 C 10413 PANEL - grme L T T S e 1
4 A 24526 MEDALLION - radiator grille + « - -+ v« v o ... et 1
.5 131- 138 NUT - 1/4" Timmerman-......... PIRTRIE T IR R I 2
-6 .. 182- 509 SCREW - 5/16"-18 x 1" pan head, Phillips- - - - . . . e 2
7 193- 9 LOCKWASHER - 5/16" SAE external tooth .. ... .. DIRIT I 2,
8 C 10370 PANEL - front; side, right hand - - « « « . o oo oo v uenn ... 1
9 C 10371 PANEL - front, side, lefthand . + + - v v v v e v v e v vnennn,.... 1
10 C 12234 PANEL - rear, side, righthand - . . .. .................. 2
10 C 12114 - PANEL - rear, side, lefthand . .. ." . . ... ... ou. ..., 2
11 C 10596 SCREW - #10 Phillips pan head + '~ « « o v v veu e ennnnn... 6
12 C- 10360 HOOD .. i it e e e e e e, 1
13 C 10361 SCREW - 1/4"-20x 1/2", lock, plated - - = « v v v v v v wunnn... 2
14 C 11534 BUSHING = HOOG - « = = s vt v nmeos o seemaneeneeennes i
15 C 12165 WRAPPER -frontpanel - - - . .. . ci ittt 2
16 C 12203 BRACKET ~ fuel tank mounting - + + o v o v v v ernnnnnn.. .., 1
17 193- g WASHER - 1/4" shakeproof - - - - . . . . b s e seraa e, . 3
18 173- 207 SCREW - 1/4" x 5/8"rd. hd. maching . « » v v e v v v vt n . .. } 3
19 129- 101 NUT - 1/4" N.C., zinc plated . . . . . - N PORINEER|
20 C 11533 SPACER-hood -+ + .« - .. .. el et e e et d2
21 113- 3 BOLT -~ 1/4"-20x'3/4" plated « « ' v e« c v v v v v mnn. A ; 1
22 .C 10283 . FOOTPAD - -:vvvucvnnnn. e e e et e agee e, L2
23 15- 514 BOLT - 5/16" X 7/8" N.C., rd. hd. + « v v « oo e v v n . T g
24 25- 105 NUT - 5/16". .. .. ...... e e e e e e e e e e, 2
25 92 5 LOCKWASHER - 5/16" SAE. -« - ¢ e v et it i e e e e eeee . 2
26 C 111582 CHANNEL -'instrument panel liner. . . « v+ v v v v v ennu. ..., 1
27 C 12047 .FRAME - main (195) .....-......... I 1
27 C 12048 FRAME - main (155} .. ... et e e e e 1
28 C 11483 SUPPORT - steering (195)- - - - . . e e e 1
28 C 12057 SUPPORT - steering (155)« - -« = = o o v v v it v i it eaaenn. 1
29 192- 19 LOCKWASHER - 1/4"SAE std. plated - - « - -« v et v e e ecnn... 4
30 172- 225 SCREW - 1/4"-20 x 3/8" rd. hd. plated - - » . » R 4
31  187- 1036 SCREW - 1/4"-20 x 1/2" self-tapping « - + » + - = « + e 6
-]
gl
-~ Printed in U,S.A. . October, 1066

~



Y

4
-

|
s6 ‘ ' Lo s CASE 158 AND 195 GARDEN TRAF‘I‘DRS 47 ,
— - IMPLEMENT LIFYT .
D REF. PART NO, - - DESCRIPTION . ' D
N, i 1 C. 12570 LEVER - implement lift (includes items|4 and 9} - - - v s e e e e 0]
84—@ . xﬂ 2 C 10338 PAD - liftlever + + s - -2 ceemenvean f s a s ek SRS AE
3 C 10338 - ROD -liftlever »++ ¢ «e s e v R ‘ R
) ' : 4 NS5 LEVER - pivot' (use C12570) « = ==« -+ ev v s AR AR 1
- . H C 12280 ROD - depth adjusting- -------- B l
®#§ -3 6 C - 10358 BUTTON - thUuml - - = * « 6 v e s s s s s acenns S 1
@ T [ 10482 SPRING, COMPTeSBIOn » = « ¢ = » v 2 6 s o v v s o v s aafenorocesnea 1
q c) 3 @ 8 C 10485 PIN - spiral, 1/8"x 8/4" e v o v v AT IR A IR 1
, 9 138- 2033 PIN - spiral, 1/4" x1-3/8" -« .« - o oo v i, 1
. 10 129- 410 ~NUT -wing ¢ ++s=- S e e it e e rs e 1
(10) . 11 .195- 45 WASHER - 13/16 SAE, pladn » - + -+ = v+ 4+ - R 1
: 12 15- 812 BOLT - 3/8"-16 x 3/4" N.C, hex head + +»+e+cven-ns. R 2 .
13 92- 8 LOCKWASHER ~ 3/8"SAE « + ¢+ ==sc-sa. R LR
- DRAWBAR AND TOW HITCH
15 C 10449 DRAWBAR-thh"""""‘l ...................... 1
. 18 15- 818 BOLT - 1/2!r_13 NC, X1 "* v o et nnescnnns e s ascaa i
s . - 17 92. 8 LOCKWASHER - 1}/2 HSAE =+ s a0 R L R I R T, 2
18 15- 824 BOLT - 1/2"-13 N.C. X 2~1/4" =+~ v v v osevuesunneannsn 1
- * g 19 25- 108 NUT - 1/2"-13 N.C., BexX » + =+ v s et sonuennnnnnnnncnn, 1
/ 5
¥
a _E N i
' “®
| 1
| ’ -
_ e . .
Printed in U, S, A. | October, 1966 . -




7
8
9
1

20
21"
22
23
24
25
26
27
28
29
30
31

RE
1
2‘.
3
e
5

6

3
et

PART NO.
12208
11607
11943
12093
11942
37247
12427
12168

20

102

OO:P'G.OOGO

192-
128-

C
Cc
132-
C
131~

12016
12019
26
11620
352
10467

10528
NSS
62075
18208
11792
178~ 28
113- 206
A 27410

QW= Qaan

14

11531,
11523

-

Printed in U, S. A,

SPEED GONTROL T

) - 7 ? ..
- 1
™ - \. . .
s"i -

CASE_ 158 AND 195 GARDEN TRACTORS '

o DESCRIPTION

LEVER - “speed contrpl (195)
LEVER - speed control (155)
ROD - speed coutrol

-----------
d

" JOINT - ball

-----

.,‘ .e . I

REQ'D
e vt e T e a e e NS N
....................... 1

------------------

BRAKE

PEDAL -brake * * """ " ¢t o et iasrorasnnnnssnnn 1
ROD - brake_lock -------------------------------- 1
PIN - cotter, 3/32n x 3/4n ....................... . ]
LEVER brake lock ----- ML I I LI L N N ) 1
NUT - 3/8”__'16 self—lockmg'j ........................ 1
ROD—EYE ...................................... 1
- ANCHOR Spl‘mg R L N T T T T T T I
SPRING, exXtension * * ¢ = =+« ¢ ¢« = 2 0o e e temotannnnsnnneens. 1
VALVE -~ park and BraKe « » « « v s 6« o a v v o v v o nmnvonennns 1
) 5 ) 1
O RING - » v =t ¢ 6 0ttt e it sttt st ennnneeennnn 3
SNAPRING --......... I T L T AT SR S |
SBTOP - brake rods « « ¢ « = = s s oo m v o o avnnnsn. B I T 1
SCREW - set, 1/4" x/3/8"N,C. Cone Pt. + .« «ovuumenrunn.. .. 1
BOLT-3/8x3/4 FHBUNC plated, . . . ...\ 0 v inesnnnn .. 1
"O" RING - brake valve to hydraulic motor. « -« » v v oo, ., .. 2

October, 1966



<

R N —
. i

. . 2

Il
P

CASE 158 AND 195 GARDEN TRACTORS 851

i '?%LEGTRICAL WIRING AND HARDWARE oo

0 b2

REF. PART NO.

C 10474

. C 12209
-C 11249

C - 10549
11- 512
129- 419
11- 412
129- 409
KO 235197
129- 102
192- 20
113- 113
195- 520
KO0 235203
A 70202
KO 235196
192- 21
113- 221
A 11280
A 11278
A 11275
187- 1008
K0230722
KO 231281

192- 19°

113- 1
KOA235095
20007
A 27251
C . 11247
C.
C

=

10472
10836
187- 131

Printed in U.5.A.

DESCRIPTION REQ'D
. SWITCH - light .. ... IR P 1
LIGHT - generator indicator (with leads) - « =« = = = s e v v n v v uu. 1
e SWITCH - ignition (incl. key and nut) Replacement keys
. hot furnished, Must be made locallys « « « = v s s s s v s i unn 1
STRAP - battery hold-down « = + » ¢ s =« o v v vt eecrcnnnnnn. -1
BOLT - carriage, batterypositve + « « « - - v 10 e nvvnn.., 1.001 %
NUT - wing" battery POSItIVE: « - ¢ s et s i i i s b e e, 1
BOLT - carriage, battery negative - - - -« s v e e o v v v vnnnn... 1
NUT - wing, batterynegative » - + - v+ v s o v e v e v v v nnnnnan... 1
SUPPORT - starter generator adj. bracket -+« «++vovveo.... 1
NUT - 5/16" N.C. hex plated f et ettt 4
LOCKWASHER ~ 5/18" SAE Std, « + « + s = v v v o v s evnnennns.. 5 .
BOLT - 5/16"x 1" N,C. hex head plated- - »  » » « e e« o v e v v s o 3
WASHER - 5/16" SAE plajn - - . - . Ces e et e 1
BRACKET - adjusting, starter,generator - - - -« s+« s« .. s---1
STARTER-GENERATOR - Delco No, 1101970 = « » o+ v e e v v s uns |
SUPPORT—startergenerator-...................I ..... 1
LOCKWASHER - 3/8" SAE std. plated - . . . - . R 2
BOLT - 3/8"x 7/8" N.C, hex head plated - - - - - « ¢ s v v 0 v v v vn. 2
HEADLAMP ~ 12 VOI « « + ¢ ¢ v ceseeene oo nroeeneennn. 2
GASKET - retainer ring « « « o« v v vt oo nmoennnnnnenn. 2
. RING-headlamp retainer + « - - - -« v v v vt vt v c e . .2
SCREW - #6 x 1/2" pan head self-tapping « » + « + « « = s« e 00 n .. 6
CONDENSER « « ¢ o 0 o v o m v v s cmetneeesceeeaenaneennes. 1
COIL - ignition: » + + =« -+ - - .. T e e a e s s 1
LOCKWASHER - 1/4"platetd » - « v o vt ot v o s oo innnnnnnna 2
.. BOLT-1/4"x1/2"N.C.hexheadplated« - » « « s = s« o s v v s uu. 2
CABLE - hightension - - - -« - .. .o it iiinnn i, 1
SPARK PLUG - (includes gasket) « « « coo o o v s e m v vennnneann 1
GASKET - Spark plug « - - - - v o v v v v e n e mmncnansnnnss 1
T SWITCH -~ StATter s - = = = @ o 0 4 s e e et e n e v sa s nnmas e 1
CLIP - Wire holder- « « = « ¢ ¢ v 4t o c o s et ot e s emsannnrees 2
NUT -speed type U -« &« ot o ettt s et e s rnnenennnans P
SCREW - #10 x 1/2" flat head self-tapping - - -+ + « v+ v+ v = v o u s 2
\

October, 1966



-

y CASE 156 AND 195 GARDEN TRAGTORS - 83

' [ELECTRICAL. WIRING AND HARDWARE

- |
,/’

REF, PART NO. T ' DESCRIPTION ' REQ'D.
34 A 70221 REGULATOR - voltage, Delco No, 1118988- « « v v v v v ewn s, 1
35 C 12197 CABLE - battery to starter button « - v v« v oo e, ... .. 1
36 C 12198 CABLE - battery to ground - « - « v« v v v vve v w e e ae e 1.
37 C 12199 CABLE - starter button to generator- « » v v . o oo oo cwun... .. 1
38 C 12193 WIRE - regulator ground to starter button, white, 12" %%, . ..... 1-
38 C 12194 WIRE - regulator to light switch, yellow, 19" . L. ... .. ...... 1
40 C 12269 . WIRE - connector to lights, black.. . . ... e e m et e s aee e 1.
41 C 12270 WIRE - lights to connector. . - .. ......00u0ruunnon.. e el
42 C 12195 WIRE - ignition swiff to regulator, red, 8:+3/4" .. ... . PR

N 43 C 12196 . WIRE - regulator to starter button, black, 13" . ............ 1

’ 4 C 12192 WIRE - regulator to generator, black, 171 .. ... R |
45 C 10985  WIRE ASSEMBLY - headlight to ground . . . . .. ... ... . ... .. 1

- 46 C 10592 . WIRE - ignition switch to coil, green, 36" .., ............. 1
50 - M 20164 ! BATTERY-12volt ... . ........ R e e 1
51 KOA231533 Y LEAD - breaker contaq‘t {(includes grommet). - . . ... ........ 1
52 KO0220297 - GROMMET - breaker contactlead ... ....0ueeunnn.. .. 1
93 173- 210 - SCREW - #10-24 x 3/8" rd. hd. plated . . .. ... ... .. ..., 4
‘54 192- 18 LOCKWASHER - 3/16"plated . .. ..o uvrimnnnennnn... 4
35 KO0232535 . COVER - breaker contact . ........ e e e e e e ST |
56 KO0220174 GASKET - cover, breaker contact> . .. ... ........ P 1
57 187- 408 SCREW - terminal, #6-32 x 3/8" self-tapping R SRR 1
58 173~ 224 SCREW - breaker contact mtg. #8 x 1/4"N.C.rd. hd. .. ...... 1
58 193- 5 LOCKWASHER - #8 internal shakeproof. . . ... ........ R |
60 KO220475 POINT SET - breaker contact +...........00o... P 1
61 KOQ220476 BRACKET - mounting breaker contaetS « - - o oo o ov o v nun.... 1
62 XOX389-1 , ROD - breaker contact push. . ... ..... e e 1
63 KO0275303 CLIP - breaker contact wire - - . . .....": N feemrnenn. 1
64 124~ 102 NUT- FHNUNC 5/16 plated . . ..., .......... v e o, 2 .
65 192- 20 ¥ LOCKWASHER- 5/16 SAE std, plated ., .. .......... P
66 175- 403 SCREW - 1/4" N.C. x 3/4" truss head plated B
67 . 129- 10t NUT - 1/4" FHNUNC plated. . . . . . e e e i s s el 2
68  192-. 19 -~ LOCKWASHER Z1/47plated « « st v v v e e vmem oo 2
69 ,.185- 517 WASHER ~ plain 1/4"plated -+ + -« v v v cv e e emeeesean .. 1
“ ,
e
¥

Printed in U.S.A, October, 1966

4



gt =

CASE 156 AND 196 GARDEN TRACTORS 56
D8 WHEEL WE IGHTS - MODEL 155
. . 8 ST - o
REF. PART NO. ' . , DESCRbiPTfON REQ'D
1 NSS§ WEIGHT - wheel, 12" (orderag machinery item) . . ., . ... .,.. 4
2 111- 532 BOLT - carriage, 1/2" x 3-3/4" plated ............. ... . 8
3 192- 23 . LOCKWASHI;'.‘R - 1/2" SAE std. Plated .. ... .00 L, 8
4 -128-. 105 NUT - FHNUNC 1/2"-13° Plated . ...................... 8
D10 WHEEL - WEIGHTS - MODEL 195 : \
10 Nss .. WEIGHT - wheel, 15" & 16" (order as machinery item)- - . o~ .. .4
11 111- 530 - BOLT - carriage, 1/2"213 x 3-1/2" plated  « . » oo 0 .« .\ oo 4
$12  111. 531 BOLT - carriage, 1/2"-13 x 2-3/4 plated . .. ... 0. ... ... 4
18 92- ¢ g LOCKWASHER - 1/2" SAE std. plated «+-:....... EEERT
"o14 129- '105- NUT - FHNUNC 1/2“-}3'p1ated -------- RN R S 2
3 ﬁ . .:?\ &‘
%'.:-' v lC;\‘
i:- ' Yy |
oy
i B
*g\-y r -
P .
. K-
L e T o
- -‘35_ w o
R
vy .
a
- L E
= . 8
5
odl
. ’ October, 1966
s



56

!
PART
NO.

IVC)T

NUMERICAL INDEX
PART

PART
NO.

" PAGE REF.

NO.

'PAGE  REF.
NO. NO.

»

> e > B b—b->->'>->->-b->.>-> L >->->->->£>:$J> L

7982
7982
10326
11275
11276
11280
24526 .
25423
25441
25447 -
25461
27251
27410
27410
30064
35956
37247
40736
70058
70084
70090
70100
70109
70111
70111

70112
70117

701277
70127
70128
7@@1
70187
70141
L 70142
70143

70202

70208
70221
. 70233
72000
72041
7200
72008,
72004
72005 '
A " 72007
72024
72024
72025,
72026
72026 .
' 72027
72027
72028
72028
72030
72030
72031
12031
12034
A 12034

gl il Y S i A Sl ddde

s

bR

Aoz

PAGE REF.
NO. NQ--
41 21
41 45
25 7
25 5
25 8
25 23
25- 10
25 17 -
25.- 21
o ..-7725 32
25 33
25 11
25 18
25 29
4 .18
37 19*
37 10 .
37, 17
37 9
3, 7
37 4
37 42
.37 18
37 25
37 18
37 ant
37 13
37 .22
37 3
.37 14
o371 'is,
37 20
37 8
37 21
37.. 24
3% 8
37, 23
19 11
21"
21 ‘6
21 .17
21 2
21 .1
21 10
21 . 8
21 13+
2] © 11
21 12
21 15
. 21 14
21 [ 3
21 i,
21 18
21 22
21 23
-21 21
21 5
21 2§
21 2%
21, 25

IS

A 72096
A 72097
A 72098
A& 72099
A 72100
A 72100

-72100

A
A 72101
A

' 72102
A 72103
A 72104
72108
72108
. 72108
72108
72108
72112
72113
18208
18208
59393
59393
10235
110243
10246
10252
< 10253

>

10259
10261
10253

.

19265
10266
10267
.'10270
' 10270
10271
.10271
10283
" 10286
10287

0ONoAANA0ANANeNRAN0ANNACNONARCRCACARREW S>> > bk

10289
10261

10294
10295
ioz9
102

10303

10311
C 10312
C 10312
C 10314
C
C

* 10317
10336 "

Y

10854
10258
110258

10264 -

23/
* 10288
10292 -

- 10299 -
10302 *

10311

1]

9 4
8.

DA

14

" 40

4 ¢
5

28
39 .
18

.25,

22

15

1 -
¢ 16

. 12
¢ 2

11
2

PART
NO.

‘NUMERICAL IN
PAGE _REF.

NO.

B

8A

N [ ]
B i O D 00 =T Oh &N O B
u

i
'

ol
Lol =]
.

aoQaanaacannaco
"
ba
[an )
3

T

'
v
|
1

Qoaand
=
)
(=]
-5
[e]

e o N o NeNoReNeNo Yo NoNoRoRo Rt RoRoRo Rt ReRoRe No e Re e
[y
[
0w
on
[*-]

[y
[
[=]
o
Pt

C- 12081

51

45
45
35

35
35
45!
35
35
5
35
31

PAGE REF.
-NO. . NO.

e




-

. KO 235054

58 ,
NUMERICAL INDEX
PART PAGE REF, = PART. - PAGE REF. PART - PAGE REF.
NO. NO. " NO. NoO. NO. NO. 'NO., . NO. No.
F 62075 49 30 ]
G 13827 /39 14 KO 235118 7 7 KO 235954 13 38
KO 220174 13 49 KO 235125-5 13 11 KO 235954 15 38
KO 220174 15 49 KO 235125-5 15, 1 KO 235955 17 4
KOC 220174 53 56 KO 235125-8 . 17 7 62 KO 236387 i 19 32
T KO 220297 53 52 | . KO 235165 13 45 KO 240013 7 21
KO “220475 53 60 KO 235165 15 45 " KO 240013 7 44
KO 220476 53 61 KO 235175 13 2 KO 270889 13 3
KO 230011 720 KO 235175 15 2 KO 270889 15 3
KO 230011 7 . 43 . KO 235196 51" 18 KO 2710m 13 1
KO 230170-§ 7 16 KO 235187 51 9 KO 271077 15 1
KO 230170-8 ‘ 7 39 KO 235203 51 14 KO 275066 7 26
KO 230170-8 13 ] KO 235207 17 8 KO 275066 . 7 49
KO 230170-5 15 9 KO 235260 25 34 KO 275067, 7 26
- KO 230675 19 * 30 KO 235277 17 58 KO 275087 7 49
KO 230722 ‘51 23 ‘KO 235278 17 59 KO 275143 7. 4
KO 231032 7 ‘5 KO 235287 9 2 KO 275220 7 3
KO 231032 ‘! 13 50 KO 235288 9 ' 18 KO 275303 53 63
KO 231032 15 50 KO 2352890 ] 186 KO 275341 5 10
KO 231052 17 49 KO 235200 9 16 KO 275341 13 58
KO 231281 51 . 24 KO 235353 13 20 KO 275341 15 58
KO 231355 lg gg KO 235353 13 53 KO 273341 19 14
KO 232535 5 KO 235353 15 20
KO 235003 9 .11 KO 235353 15 53 KO 275890 17 48
KO 235003 11 11 KO 235368 17 5 KOoA 36 - 5 3
KO 235004 9 ki KO 235476 " 17 58 KOQA 231533 53 51
. KO 235007-8 7 17 KO 235494 17 41 KOA 235095 51 27
KO 235007-8 ] 40 KO 235496 17 45 KOA 235100 5 1
KO 235007-S 13 10 KO 235526 9 13 KOA 235139-10 9 18
KO 235007-S 15 10 KO 235526 11 13 KOA 235139 9 10
KO 235008 7 15 KO 235572 9- - g KOA. 235258 17 59
KO 235008 7 38 KO 235573 9 17 KOA 238327 - 1 22
KO 235010 7 1% KO 235631 1 10 KOA 235327 7 45
KO 235010 7T 42 KO 235656 13 4 KOA 235569 9 15
KO 235011 7 18 KO 235748 13 ;42 KOA 235571 8 15
KO 235011 7 41 KO 235748 15 42 KOA 235611 8 6
‘KO 235025 13 16 .| go 235757 13 29 KOA 285618 9 15
- KO 235025 13 # KO 235757 13 54 KOA 235646 7 25
KO 235025 15  #6 KO 235757 15 a5 KOA 235846 7 48
KO- 235025 <18 52 KO 235757 15 54 KOA 235711 9 22
KO 235026 13 17 KO 235803 - 11 8 KOA 235737 13 8
KO 235028 15 17 KO 235810 13 5 KOA 235743 17 61
KO 235047 7 ] KO 235810 13 55 KOA 235747 13 6
KO 235048 A KO 235810 15 5 15 ]
KO 235048 13 . .51 KO 235810 15, 55 11 6
KO 235048 15 51 KO 235811 11 ki 11 10
KO 235052 17 T KO 235815 13 31 11 18
KO .235053 7 27 KO 235815 15 31 19 25
. KO 235053 - g ?2 KO 235818 13 35 ﬂ ig
KO 235054 1 KO 235818 15 . 35
KO 235057 13 59 KO 235820 15 4 KOA 235867 11 \éﬁ
KO 235057 & 15 . B9 KO 235828 7 14 KOA 235948 11 2
KO 235082 , 13 31 . KO 235826 7 a7 KOA 235952 15 8
KO 235070 . 13 29 KO 235868 11 17 KOA 236205 19 -2
KO 235070 - 13 b4 KO 235889 11 2 KOA 2362083 -+ 15 7
KO 235070 15 28 KO 235890 - 11 16 KOA 236303 13 TT
KO 235070 16 54 KO 235801 ° 11 18 KOX 22-35 9 12
KC 235084 T 1T 52 KO 235892 L0118 -KOX 22-35 11 12
KO 236085 217 - 51 "KO- 235950 -Ers 23 KOX 25-55 17 63
KO 235086 17 50 KO 235950 F .23, KOX . 25-67 17 47
" KO 235097 19 23 KO 235951 Yy 11 KOX 25-T1 ] 26
K?' 235117 1 8 13 38 KOX 25-71 11 25

. 59
. NUMERICAL INDEX '
PART PAGE REF.  PART PAGE REF.  PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. No.
KOX 119-14 9 26 25- 108 47- 19 125. 101 43 ‘
KOX 119-16 11 26 25- 118 29 1 129- 101 45 ig
KOX 119-16 13 317 25- 118 29 20 129- 101 53 67
KOX 119-16 15 37 25- 1510 27 3 129- 102 23 9
KOX 271-30 & 24 41- 18 13 i3 129- 102 43 16
KOX 271-30 11 24 41- 18 15 13 129- 102 49 10
KOX 271-30 13 34 61- 510 _ 5 18 129- 102 51 10
KOX 271-30 13 48 71- 410 & 19 129~ 105 55 4
KOX 271-30 15 34 71- 410 19 18 129- 105 55 14
KOX 271-30 15 46 73- 410 35 39 129~ 409 5 2
KOX 293-4 13 12 83- 55 39 19 129- 409 51 8
KOX 203-4 15 12 83- 56 23 12 129~ 410 41 10
KOX 203-4 17 60 92- 4 7 2 129~ 419 51 8
KOX 366-1 8 23 92- 4 - 35 41 1131- 138 45 5
KOX 366-1 11 23 l '

92- 5 5 1% f) 181- 176 43 20

"KOX 379-6 g 19 -92- 5 33 26 131- 350 19 5
KOX 379-6 - 19 92- 5 45 25. / 131~ 351 43 4
KOX 379-8 13 27 82- 6 . 47 13 131~ 352 49 24
KOX 379-8 13 417 92- 8 7 29 2 132- 24 23 4
KOX 379-6. 15 27 92- 8 29 .21 132- 26 49 ° 22
KOXx-378-6 15 47 92- B 33 24 132~ 47 29 7
KOX 389-1 53 62 92- 8 417 17 132- 47 29 24
M 20007 - a1 28 92- 8 55 13 132- 91 33 35
M 20164 93 50 95- 5 33 41 - 138~ 102 33 11
o 9638-AB 37 11 111~ 207 43 24 138- 13¢ - 41 6
R 15077 25 19 111- 530 55 11 138~ 134 41 30
R 15079 25 13 111- 531 . 55 12 138-2002 33 3z
R 15087 25 3 111- 532 55 2 138-2033 47 g
R 15080 25 8 113- 1 51 26 138-2036 33 34
R 15105 25 36 113- 2 17 i2 141- -2 23 g
R . 15106 25 1 113- 3 45 21 141- 8 29 8
R 16147 25 12 13- 6 13 19 141-% ¢ 29 25
R 18148. 25 16 113- 6 15 19 166- 6 .37 1
R 16170 25 30 113- 6 17 3 166- 8 37 2
T 13224 37 28 113- 103 19 13 166- 23 35 5

T 25683 27 10 113- 113 51 12 166- 23 41 4 -
W 5063-3 g 21 113- 205 29 17 | 166~ 23 41 28
W 5083-8 11 21 113- 205 29 34 : 166- 531 41 20
w 063-5 13 41- 113 206 13 14 - 166~ 532 - 41 44
w 50633 + 15 41- 113- 206 15 14 166- 561 35 26
W .5083-5 - 35 31 113- 206 49 34 169- 77 21 28
W . 8433-8 29 36 113- 207 13 33 171- 209 35 36
- . 113- 207 15 33 172- 225 45 30

s o - 113~ 207 35 32 173- 207 45 18
‘HARDWARE CODE NUMBERS 113~ 208 13 40 T 173- 210 .53 53

|7 118- 208 15 40 - 178- 212 17 38

11~ 412 51 . 7 . 113- 221 284 10 ., 173~ 215 19" . 4
11- . 512 5 31 5 113- 221 51 18 173- 224 53 58
13- 510 . 33 42 115- 103 23 7 173- 237 25 27
13- " 512 33 a7 115- 108 .43 18 {~175. 400 43 - " g
13- 652 89. 2 115-.104 43 ‘19 " 175- 403 53 88
13- 820 33 23 115~ 204 13- 25 175~ 436 17, 10
15- 420 17 4% 115~ 204 15 25 »177- 181 5 7
15- 514 45 23 115- 208 17 20 178- 28 49. 33
715~ 612 47 12 124- 1b2 53 64 182- 509 45 .6
15- 816 47 16 126- 12 35 29 -187- 131 51 33
15- 824 47 18 126- 12 39 9 187- 408 537 §7
25- 104 i) 1 126- 22 28 4 187-1008 51 ~22
25-" 104 17 44 126- 111 25 24 -187-1036 46 32
25- 104 85 40 129- 7 17 40 192- 8 25 14
26- 105 45 % 129- 37 17 53 192- 17 25 15



NUMERICAL INDEX - A : . . .

PART PAGE REF. PART PAGE REF. PAGE REF. , \ . . .
NO. NO. NO. NO. NG. NO. NGC. NO. o " S ‘
= ]
—— - ! s .
192- 18 5 8 211- 3 21 4 ’
192~ 18 17 39 '214- 101 23 16 -
192- 18 17 54 214- 253 19 9 .
192- 18 53 54 218- 445 35 18
192- 18 25 28 218- 493 35 3+ . .
192- 19 13 18 215- 494 . 35 12 s
192- 19 15 18 218~ 1056 35 22 } .
192- 19 17 2 218- 5006 35 23 .
182- 19 17 g 218- 5008 35 25 . .
192- 18 17 13 218- 5059 35 24 ;
192- 19 17 46 - 218- 5106 35 Jan . e ‘- .
. 182- 19 43 10 218-- 5108 35 10 . /
. .+ . 192- 19 45 29 219- 1 31 4 . /
192- 19 51 25 219- 1 31 14 !
192- 19 53 68 219- 8 29 14
192- 20 18 12 219- 8 29 31 .
192- 20 23 8 221- 2 13 26 - /
192- 20 43 17 221~ 2 15 26 ' ; .
192- 20 49 9 221- 4 33 10 . - . '
192- 20 51 11 222- 41 19 20 : .
+ 182- 20 53 65 » v 222. 101 19 21 ' .ot
1928 21 13 15 * 222- 112 19 22 .
192- 21 13 24 222- 402} 19 24 ‘ = ‘ .
192- 21 13 32 40035 9 20 - - . y
192- 21 13 39 40035 11 20 : e '
" 192- 21 15 15 40035 13 28 . i
192- 21 15 24 40035 15 28 s -
192~ 21 15 32 . X LY
192- 21 15 39 . - ..
- *o192- 21 17 19 , U0 = .
192- 21 23 g ° # R .
192- 21 20 ‘ 16 . . - ) .
192~ 21 29 33 Ty . o - : . ' : ,
192- 21 35 a3 _ , . : - , .
) 192- 21 , 51 17 . ' _ — . .
192- 23 55 3 |, « ' ) ‘ ,
192- 26 25 .35 - . : : '
193- 5 53 59 ¢ . ) . >
193- 8 - 45 17 . )
- "193- 9 45 7 -~ .
T 193~ 20 a5 6 1 .
193- 29 41 _ 5 - . . ce .
193- 29 41 29 - - )
. 193~ 31 35 27 ‘.
193- 52 35 37 )
183- 60 5 20 . : - .
-~ "193- 80 - 19 19\ - ‘ & ’
i g 5 ) o - Ingersoll Equipment Co., In
. 1952 104 17 18 . . .y ! s .
& 195- 512 5. 9 . . : ' :
-E 195- 515 17 8 ) | ' : ) : . .
. ' 195- 615 17 43 ) . o
195- 517 23 .10 . % v
195- 517 53 89 e
: 195- 520 51 13 ) .
. 185~ 522 23 11 .
. 195- 645 13 36 .
195- 545 15 s - .
195-2082 27 13
Lo 205- 27 13 30 -
15 30 p

* 205- 27




